DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ...
PART 2 2 2 2 2 2
LFIG.. . NUMBER ............ NAME AND DESCRIPTION ......... oj2l11211]|2|11]|2}|1]|]2|2}2
5|l0|l2|1|4|1|711t]9]2]|1]2
8 3 6 8 0 5
11.1100 - SUPPORT, ENGINE REAR
5174197 SUPPORT........ ... ... .. (... 2
1A.C 5167882 SUPPORT............... .. iiniinnnon.n. 2 2
5111382 SUPPORT . ....... ... ... .. ... .. iiiinon... 2
1A,C 179882 BOLT, 1/2"-13X1 1/8” (12.9001)... .......... 8 8 8
179884 BOLT, 1/2"-13X1 3/8" (12.9001) ... .......... 8
181433 BOLT, 1/2"-20X1 3/4" (129001} ... .......... 4 4
103323 LOCKWASHER, 1/2" (12.8200)..... .......... 12 8 |12 8
117051 NUT, 1/27-20 HEX. (12.8120) . . ... . ... ... ..... 4 4
11.1105 - SPACER, ENGINE REAR SUPPORT
5177859 ADAPTOR............ ... i, 4
11.1115 - PANEL, ENGINE SUPPORT REAR
1A.B 5167883 PANEL............ .. .. ... ... . ... ... .. ... 1 1
5170298 BRACE,PANEL(RH)......... .. .. ... ........ 1 1
6170297 BRACE, PANEL(LH)......... ... ........... 1 1
179839 BOLT, 3/87-16X1" (129001} ..... ............ 2 2
181429 BOLT, 1/2"-20X1 1/4" (12.9001)... .......... 6
103343 WASHER, 1/2" FLAT (12.9190)..... .......... 6
103321 LOCKWASHER, 3/8” (12.9200)..... .......... 2 2
103323 LOCKWASHER, 1/2" (12.8200)..... .......... 6
117062 NUT, 3/8”-16 HEX. (12.9120) . ................ 2 2
117051 NUT, 1/2"-20 HEX. (12.9120) . .. .. ............ 6
11.1120 - MOUNTING, ENGINE REAR SUPPORT
ELASTIC
5174986 MOUNTING (2 1/4") .......... oo, 2
5169401 @ MOUNTING ASSY. (2 1/2") .. ..o iiii et 2
5185898 # * ANGLE(11.1072) .. ....................... 414
6185900 PAD(11.1072)............ ... ............. 414
5185899 BLOCK(11.1072)........... ... ... ..., 212
5185937 BUSHING (11.1072).......... .. .. .......... 414
5185916 SPACER(11.1072).......... ... ...... ... ... 414
5113261 SHIM .......... ... .. . .. ... . . AR
5186850 LOCKPLATE......................c.cuiu... 212
181455 g * BOLT, 9/16"-18X1 1/2" (12.8001). .......... 4| 4
181459 BOLT, 9/16"-18X2" (12.8001)..... ........... 4
223811 BOLT, 8/16"-18X2" (12.9001)..... ........... 6|6
181460 BOLT, 9/16"-18X2 1/4” (12.9001} ... ......... 4
181467 # * BOLT, 9/16"-18X4" (12.9001) ... ........... 414
271595 BOLT, 5/8"-17X4" (12.8001)..... ............ 2 2
103345 WASHER, 6/8" FLAT (12.9190) . .... .......... 2 2
5169819 WASHER (5/8" BEVEL) (11.1072).............. AR AR
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 23 OF 11.1000A

OCT., 1877



71 M PC ENGINES DETROIT DIESEL
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ... ... .
PART 2 2 2 2 2 2
..FIG ... NUMBER ............ NAME AND DESCRIPTION ......... o|l2{1{2(1]2]112]t1]2{2]|2
s5|lo|2|1]lal1j7]1]9]2]1]|2
8 3 6 8 0 5
11.1120 - MOUNTING, ENGINE REAR SUPPORT
ELASTIC (CONT'D)
5184222 WASHER (1 1/8" DIA)(7.8200).... ........... 2
5169134 WASHER (2 7/8" DIA)(11.1072) ... ........... 2
1033256 LOCKWASHER, 5/8” (12.9200) ..... .......... 2 2
454730 NUT, 9/16"-18 HEX. LOCK (12.9140}.. ........ 1612
117053 NUT, 5/8”-18 HEX. {12.8120) .. ... ............ 2 2

3 FIG. 10E OF 7.0000.

* FIG. 6C OF 3.0000.

@ NOT SERVICED, USE 5174985 MOUNTING
AND 5184222 WASHER.

ng 192;170F 11.1000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

PART 2
..FIG ...NUMBER ............ NAME AND DESCRIPTION ......... 2

11.1001 - BASE, ENGINE MOUNTING

1G 5170957 * BASE (83 5/8"L)(6 CYL) ..o vv e, 1
1G 5123877 * BASE (64"L) (6 CYL) .. .. ..o\ oo, 1
1G 5110727 * BASE (106 5/8"L) (6 CYL) ..o\ voveeenennn.. 1
1G 5112952 * BASE (83 5/8"L) (6 CYL) .. ..o vvenenennn.. 1
1G 5113055 * BASE (70 1/8"L) (6 CYL) .. ovon e, 1
1D 5113052 * BASE (42 1/2°LY (2 CYL) e vv v vonenaennn.. 1
1G 5113053 * BASE (57 1/2°L)(4 CYL) e .o vv oo, 1
1G 5113054 * BASE (52 1/2°L) (3 CYL) e v vs oo, 1
1A.B 5112882 * BASE (2 CYL) e v o ve e e e 1
5167104 SPACER (6.2022) .. ........\ ©oueunennnnnn.. 2
5166936 NIPPLE .. ........o'oooeneenannnn, 1

103341  WASHER, 3/8” FLAT (12.9190) . . ... .......... 8
5170971 WASHER, 3/8" BEVEL (5.3015) ... .. .......... AR|AR AR | AR
5170530 WASHER, 3/4” BEVEL (11.1073) .... .......... AR AR|AR|AR|AR|AR|AR AR
5167615 WASHER, 1/2" BEVEL (11.1073) . ... .......... 2|2 2|2
B166937  NUT ...t e, 1

* NOT SERVICED.

11.1002 - PLATE, ENGINE LIFTING

5178495 PLATE(SAFETY)........0ouiiiiiniinnninnnn.
B177544 SLEEVE............ ... ... . .. . i,
6175114 WASHER.......... .. ... ... ..o,
186692 BOLT, 1/2"-20X2 3/4” (12.9001) ... ..........
103323 LOCKWASHER, 1/2" (12.9200)..... ..........

WWWww =

11.1036 - BUSHING, STARTING MOTOR CABLE
INSULATION

1DH 5166891 BUSHING ............. ... .. .. ... viu.n.. LU O O T T O I I O I B
51696569 NUT...... ... ... ... . i LI T I T T T O A O IO N IO

11.1050 - RAIL, ENGINE MOUNTING

5183446 @ RAIL ASSY. (FRONT AND REAR) . .... ..........
5124017 RAIL(FRONTANDREAR).............c.counn..
5123071 % RAIL (ENGINEEND) .. ........ ...............
5123072 % RAIL (ALTERNATOREND)........ ............
5123070 RAIL ASSY. (EXTENSION) .. ..... .............
BIM11397 % RAIL .. ... .. e 1
5123099 * RAIL . . ... ... i i e 1
B112490 % RAIL . ... ... ... ittt 1
9413536 * BEARING, CAMROLLER .. ....... ............
5124018 * SPACER . ........ ... .. .. ...,
5177543 CLAMP................

—_— ok kN

NN

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 25 OF 11.1000A
OoCT., 1977



FG L

1E

PAGE
OoCT,,

M P C ENGINES
11.1000A ENGINE MOUNTING AND BASE
PART
NUMBER ............ NAME AND DESCRIPTION .........

11.1050 - RAIL, ENGINE MOUNTING
(CONT'D)

5177512 # & SUPPORT, ROLLER . .. oo oo
5177515 # & RACE, ROLL-OUT BEARING INNER . .. .........
444916 # & CAGE, BEARING . ... ..ovovneenenannnnnnn.
5177511 # & ROLLER, ROLL-OUT .. ... ... oo,
5177513 # & RETAINER, ROLL-OUT ROLLER . ... ...........
5177548 # SHAFT ASSY., SAFETY CATCH . . ... ...\ ..
5177536 # SPRING, SAFETY CATCH .. .. ..o,
5177580 # SAFETY CATCH . . .o vvoee oo e
5178087 # WIRE, SAFETY CATCH RELEASE . .. .. ..........
139013 # SCREW, 1/4"-28 SET (12.9076) . . .. . ..........
138927 * SCREW, 3/4"-16X1 1/4”" SET . ... ..
(12.9076)
5177997 # CHAIN ASSY., SAFETY (REAR) . ... .............
103387 * PIN, 1/8"X1 1/2” COTTER (12.9250) .. .........
5177526 * BOLT, LOCKING . . .. oo oo e,
B177585  BOLT .. \oeee oo e e
117366 4 BOLT, 3/8"-16X2 1/4" FL.SL. HD. .. ...........
(12.8010)
& BOLT, 3/8"-24X2 1/4" FLLSL.HD. .. ...........
(12.8010)
BOLT, 1/2°-13X4 1/4” (12.9001) . ..
BOLT, 1/2"-20X1 7/8" (12.9001) . . .
BOLT, 1/27-20X3 1/4” (12.9001) ... ..........
# WASHER, 7/16" FLAT (12.9190).... ..........
* WASHER, 5/8”" FLAT (12.9190) . . ... ..........
# LOCKWASHER, 3/8” (12.9200) . . ... ..........
LOCKWASHER, 1/2” (12.9200) .. ... «.........
* LOCKWASHER, 5/8" (12.9200) . .... ... ....
# NUT, 3/87-16 HEX. (12.9120) . . . .. ..o,
& NUT, 3/8"-24 HEX. (12.9120) . ... ...\ ..
NUT, 1/27-20 HEX. (12.8120) .« v oo veen ..
NUT, 5/87-18 HEX. (12.9120) . .. .. .\ ovon. ..
NUT, 3/4"-18 HEX. LOCKING (12.9140) . . .. ... ..
@ THRU 3A-36545 NOT SERVICED AS
AN ASSEMBLY, COMPONENT PARTS ARE
AVAILABLE. FOR REPLACEMENT USE
5123070 RAIL ASSEMBLY IN 11.1050.
* PART OF 5123070 RAIL ASSY.
# PART OF 5110094 RAIL ASSY.
& PART OF 5183446 RAIL ASSY.
% OBSOLETE

420647

190270
109858
181443
106264
103345
103321
103323
103325
117062
117049
117051
117063 *
451082 =*

11.1070 - SUPPORT, ENGINE FRONT

5184276 SUPPORT (BRACKET)....................u...
5185239 SUPPORT...............
5112486 % SUPPORT . ..............

26 OF 11.1000A
1877

DETROIT DIESEL

- -
0 PP

10

-
NOoOO

10

LbOO

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ... ... i
PART 2 2 2 2 2
DFIG L. NUMBER ...l NAME AND DESCRIPTION ......... 22|42 [(4|12|]4(2]|4|2|5]|2
7(3|1]14[3|4]|5|4|7|5]4]|5°5
6 2 4 6 2 5
11.1070 - SUPPORT, ENGINE FRONT
{(CONT'D)
5170831 #£BRACKET .. ... ... ... ... ... ... ... 2
5185477 SCREW, 3/4"-10X3” (JACK) . ..... ............ 2
5176779 EYE BOLT, 3/4"-10(1.2070) . .. .. ............. 1
179838 BOLT, 3/8”-16X1" (12.9001) . .... ............ 4
186626 BOLT, 7/16"-14X1 5/8” (12.9001) ... ......... 4
186646 BOLT, 1/2"-13X1 3/4" (129001) ... .......... 8
1798956 BOLT, 1/27-13X3 1/2" (12.9001) ... .......... 1
103321 LOCKWASHER, 3/8” (12.9200)..... .......... 4
103322 LOCKWASHER, 7/16" (12.9200) . .... ......... 4
103323 LOCKWASHER, 1/2” (12.9200) . .... .......... AR| 1 8
220081 NUT, 3/4"-10 HEX. (12.9120) . . ... ............ 2
3 FIG. 1H OF 9.0000.
% OBSOLETE
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC
2269319 MOUNTINGASSY............ .. ..., 2
2061960 STUD(11.1100)........... .. ... 2
2223685 BOLT.............itt it 2
11.1073 - SPACER, ENGINE FRONT SUPPORT
1E.G 5170127 SPACER(2 7/32°L)......... ... iivuiion... 2
1E.G 5163858 SPACER(17/32"L).......... ... .counvun.. 2
186340 BOLT, 1/2"-20X5 1/2" (12.9001) ... .......... 2
103323 LOCKWASHER, 1/2” (128200} ..... .......... 2
11.1100 - SUPPORT, ENGINE REAR
1E 5174197 SUPPORT . .............. (. ' ''ieieinnannnn. 2
1E 51675657 SUPPORT (BRACKET)...........c.ovvvunen... 2
186725 BOLT, 1/2"-13X1 1/2" (129001} ... .......... 4
186646 BOLT, 1/2"-13X1 3/4" (12.9001}... .......... 8
181433 BOLT, 1/2"-20X1 3/4" (12.9001) ... .......... 4
103323 LOCKWASHER, 1/2" (12.9200)..... .......... 16
120371 NUT, 1/27-20 HEX. (12.8120) .. . .. .. .......... 16
11.1120 - MOUNTING, ENGINE REAR SUPPORT
ELASTIC
5115812 MOUNTING ASSY. (11.1190)...... ........... 3
5176116  WASHER ............... . ........ ... ...... 6
181433 BOLT, 1/2"-20X1 3/4" (12.8001) ... .......... 4
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 27 OF 11.1000A

OoCT., 1977



WFIG ...

PAGE
OCT.,

1

MPC

PART
NUMBER

ENGINES
11.1000A ENGINE MOUNTING AND BASE

11.1120 - MOUNTING, ENGINE REAR SUPPORT

109858
103323
117061

ELASTIC (CONT'D)

BOLT, 1/2"-20X1 7/8* (12,9001} ... ..........
LOCKWASHER, 1/2" (12.9200) . .... ..........
NUT, 1/2"-20 HEX. (12.9120) .. ... ....ovvnnnn.

28 OF 11.1000A

1977

DETROIT DIESEL

..................... TYPES . ...
2 2 2 2 2 2
2|l214)]2]4|2|4|2]4]|2[5]2
713[1|4|3|4|6]|4[7]|5)41]65
6 2 4 6 2 5

10

14

4

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES « o voee et
PART 2 2 2 2 2 2
LFIG...NUMBER ............ NAME AND DESCRIPTION ......... s|2(6|2|6|2|6|2|7]|2]7]|2
6|{5l2(6l6l6lo9l7|1|7]3]|7
8 a4 8 0 2 4
11.1001 - BASE, ENGINE MOUNTING
1G 5112825 * BASE (52 1/2"L) (8 CYL) . ..o vv oo, 1
1G 5114869 * BASE ASSY. (46 3/4"L)(3CYL) ... ........... 1
5167104 SPACER (6.2022) . .. ..o 'vve eeaaeeannn. 2
5170971 WASHER, 3/8" BEVEL (5.3015) . .... .......... AR AR
5170530 WASHER, 3/4" BEVEL (11.1073).... .......... AR
5167615 WASHER, 1/2” BEVEL (11.1073).... .......... 2 4
* NOT SERVICED.
11.1035 - BUSHING, STARTING MOTOR CABLE
INSULATION
1D.H 5166891 BUSHING ..o 1 1
B169669 NUT ...t 1 1
11.1050 - RAIL, ENGINE MOUNTING
1E 5114613 RAIL FRONT . ... ..o\t e 1
1€ 5114612 RAIL FRONT (11.1070)..... .. ... ... ... ... .. 1
179882  BOLT, 1/2"-13X1 1/8” (12.9001) ... .......... 2|2
103323  LOCKWASHER, 1/2" (12.8200) .. ... .......... 2|2
117051  NUT, 1/27-20 HEX. (12.9120) . . . .. ...\ vuvnn. .. 2|2
11.1070 - SUPPORT, ENGINE FRONT
1A 5111381 SUPPORT .. ....oototis e 1
1E 5113810 SUPPORT .. ..o vvennns o, 1 1
1€ 5114461 SUPPORT .. ..o o 1
5170832 # SUPPORT (BRACKET) . .. ..o voeeeeeannn.. 1
5176779 EYE BOLT, 3/4"-10 (1.2070) « . . o+ oo oo 1
186626  BOLT, 7/16"-14X1 5/8” (12.9001) ... ......... 4
186646  BOLT, 1/2"-13X1 3/4" (12.9001) ... ... ....... 2 4
179895  BOLT, 1/2"-13X3 1/2” (12.9001) ... .......... 1
181436  BOLT, 1/2"-20X2 1/4” (12.9001) ... .......... 2 2
5121674 WASHER, 9/16” BEVEL (11.1073). ... ......... 2
103322  LOCKWASHER, 7/16" (12.9200) . .. .. ......... 4
103323  LOCKWASHER, 1/2" (12.9200) .. ... .......... 2 2 114 2
117051  NUT, 1/2"-20 HEX. (12.9120) . .. .. .o oo, 2 2 2
# FIG. 1F OF 9.0000.
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC
5156374 CUSHION .. ... .oovnten e, 2
453649  BOLT, 1/2"-20X5 1/4" (12.9001) ... .......... 2
3290041 WASHER (CUSHION) . ...\ ove oo 2
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 29 OF 11.1000A

oCT., 1977



1E
1E
1A

71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE
PART
.FIG...NUMBER ............ NAME AND DESCRIPTION .........

11.1072 - MOUNTING, ENGINE FRONT SUPPORT

ELASTIC (CONT'D)

6121674 WASHER, 1/2” BEVEL (11.1073).... ..
122761 NUT, 1/2"-20 HEX. SL. (12.9130) . .....

11.1073 - SPACER, ENGINE FRONT SUPPORT

5170680 SPACER(123/32"L)......... ......
117051 NUT, 1/27-20 HEX. (12.9120) .........

11.1075 - BRACKET, ENGINE SUPPORT

5114463 BRACKET.........................
5114618 BRACKET"B" ENGINE .. .............
5114617 BRACKET "D" ENGINE...............
179839 BOLT, 3/8"-16X1” (12.9001)..... ....
186622 BOLT, 3/8"-16X1 1/4” (12.8001) ... ..
179884 BOLT, 1/2”-13X1 3/8" HEX. (12.9001) .
181429 BOLT, 1/2"-20X1 1/4" (12.8001) ... ..
103321 LOCKWASHER, 3/8” (12.9200) ..... ..
103323 LOCKWASHER, 1/2" {12.9200) ..... ..
117051 NUT, 1/2"-20 HEX. (12.9120) .. .......

11.1100 - SUPPORT, ENGINE REAR

5174197 SUPPORT .........covue e,
5167557 SUPPORT (BRACKET)................
5112881 SUPPORT ...........couvr vnennnn.
5113584 SUPPORT ...........oovv vurnnnn..
5113611 SUPPORT ASSY. (11.1120)...........
5112487 SUPPORT ASSY. (REAR FRAME) ..... ..
5114013 # BRACKET (REAR) . . .. ..oovvr v,
51135566 BRACKET,REAR............ .......
5112434 SPACER (FLYWHEEL HOUSING) . . .... .
180175  BOLT, 1/2"-13X1 1/4” (12.9001) ... ..
186725  BOLT, 1/2"-13X1 1/2" (12.9001)... ..
186646  BOLT, 1/2"-13X1 3/4” (12.9001)... ..
181429  BOLT, 1/27-20X1 1/4” (12.9001) ... ..
181433  BOLT, 1/2"-20X1 3/4" (12.9001) ... ..
181720  BOLT, 9/16”-18X1” (12.9001)..... ...
1817256  BOLT, 9/16"-18X1 1/4” (12.9001) ... .
181737  BOLT, 9/167-18X3 1/4” (12.9001) ... .
271562  BOLT, 5/8"-11X2” (12.9001)..... ....
121458  WASHER, 9/16” FLAT (12.9190).... ..
103329  LOCKWASHER, 1/2" (HEAVY) (12.9200) .
103323  LOCKWASHER, 1/2” (12.9200)..... ..

103330 LOCKWASHER, 8/16" (HEAVY) (12.9200) .

DETROI!T DIESEL

..................... TYPES ... .. o
2 2 2 2 2
5612[(6|2|6[2|6|2|7]2]|7}|2
6|5126|6[6|9]|]7|1}17]|13]7
8 4 8 0 2 4
4
2
2
2
1
1
1
4
313
4
2|2
4
4 212
212
2
2
2
2
2 2
2 2
212
2 2
2
8|8 8
4 4
4
8 8
4
6
4
2
41 4
6
8
8|8|4]8 4 4| 4
6 6

PAGE 30 OF 11
OCT., 1977

.1000A

COPYRIGHT 1877 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ....... ... . il
PART 2 2 2 2 2 2
FIG .. NUMBER ............ NAME AND DESCRIPTION ......... 5|2(6|]2]|]6|2|6|2[7]|2]7|2
616(2}6}6(6191711}1713]7
8 4 8 0 2 4
11.1100 - SUPPORT, ENGINE REAR
(CONT'D) .
103325 LOCKWASHER, 5/8" (12.9200)..... .......... 4|4
120371 NUT, 1/27-20 HEX. (12.9120) . . ... ............ 14 8 4
# OBSOLETE
11.1105 - SPACER, ENGINE REAR SUPPORT
5177859 ADAPTOR(2 1/4"DIA) . ..... .. ... ... .. ..... 4
11.1115 - PANEL, ENGINE SUPPORT REAR
1AB 5167883 PANEL............. ... . ... .. ... ... 1
5170298 BRACE, PANEL(RH.)......... ... ... ......... 1
5170297 BRACE, PANEL(LH}......... .. ... ... ..... 1
179839 BOLT, 3/8"-16X1" (129001} .. ... ............ 2
181429 BOLT, 1/2"-20X1 1/4” (12.9001)... .......... 4
103343 WASHER, 1/2" FLAT (12.8190)..... .......... 4
103321 LOCKWASHER, 3/8" (12.9200}..... .......... 2
103323 LOCKWASHER, 1/2" (12.9200)..... .......... 4
117062 NUT, 3/8"-16 HEX. (12.9120) ... .. ............ 2
11.1120 - MOUNTING, ENGINE REAR SUPPORT
ELASTIC
271595 BOLT, 5/8"-18X4" (129001} ..... ............ 2
103345 WASHER, 5/8" FLAT (12.8190)..... .......... 2
103325 LOCKWASHER, 6/8" (12.9200)..... .......... 2
117083 NUT, 5/87-18 HEX. (12.9120) ... .............. 2
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 31 OF 11.1000A

OCT., 1877



FIG L

1H

16
1H
iD
1G
1G

1DH

PAGE
OCT.,

MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE
PART
NUMBER ............ NAME AND DESCRIPTION .........

11.1001 - BASE, ENGINE MOUNTING

5115028 * BASE ASSY. (INCLUDES CONVERTER TANK)
(3 CYL)

BASE ASSY. (46 1/2°L)(3CYL) ... «.oovvnn...
BASE ASSY. (INCLUDES FUEL TANK)}4CYL
BASE (72 1/16"L) (2 CYL) « v v veeeeeeenn
BASE (38 1/4"LY (2 CYL) e v v v v

5113221 *
5120914 *
5171828 *
5119739 *

5119548 * BASE (52 1/2°L) (3 CYL) ... vv oo,
5167232 CAP (2.6030) .. ... ..ovmeeenana..
5192602 GAGE (2.6010). . ... ..oovve o,
5192603 SCREEN (2.6020) ... ........ ©euouurrnennnn..
6166936 NIPPLE ... .....oovoreeeeeeean
5166937 NUT . ... ..ot e
5167104 SPACER (6.2022) ... ......oo oo,
5145010 PLUG, 1/4”" PIPE (12.9550) . . ... ..o,
5170971 WASHER, 3/8” BEVEL (5.3015) . .... ..........
5121674 WASHER, 1/2" BEVEL (11.1073) ... ..........
5170530 WASHER, 3/4" BEVEL (11.1073) . ... ..........
* NO LONGER AVAILABLE FOR SERVICE,
CUSTOMER MUST FABRICATE.
11.1002 - PLATE, ENGINE LIFTING
5178495 PLATE (SAFETY) . ..o vt
5177544 SLEEVE (7.1581) ... .. ...... oo,
B175114 WASHER .. ...o.vueoos o,
186692  BOLT, 1/2"-20X2 3/4” (12.9001) ... ..........
103323  LOCKWASHER, 1/2" (12.9200) . .... ..........

11.1035 - BUSHING, STARTING MOTOR CABLE
INSULATION

5166891 BUSHING
5169559 NUT

11.1050 - RAIL, ENGINE MOUNTING

5124017 RAIL (FRONT AND REAR)
5123071 % RAIL(ENGINEEND) . ......... ... ............
5123072 % RAIL (ALTERNATOR END)
6123099 * RAIL . ....... ... ... . i,
5183446 @ RAIL ASSY. (EXTENSION)
5123070 RAIL ASSY. (EXTENSION)
51775643 CLAMP................
5177512 # & SUPPORT,ROLLER . .......................
5177515 # & RACE, ROLL-OUT BEARING INNER
444916 3 & CAGE, BEARING

32 OF 11.1000A
1977

AR

DETROIT DIESEL

.................. TYPES .. ...
2 2 2 3 3
2(8l2i9(12]9|2]0}|3]0}3
7i0|8]219|8{9]2|0]|9]|2
7 1 6 9 3 1

1
1
1
1
1
1
1
1
2
2
2
. 4
AR AR AR
2 2 2
AR AR
1
3
3
3
3
1 1 1 1
1 1 1 1
2
1
1
1
1
1
2
18
18
18

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL

FG L

1A
1E

1A
1E

11.1000A ENGINE MOUNTING AND BASE

PART
NUMBER ............ NAME AND DESCRIPTION .........

11.1050 - RAIL, ENGINE MOUNTING
(CONT'D)

5177511 # & ROLLER, ROLL-OUT . ... ...\t o,
5177613 # & RETAINER, ROLL-OUT ROLLER . ... ...........
5177548 # SHAFT ASSY., SAFETY CATCH . . . ... ..........
5177536 # SPRING, SAFETY CATCH ... ... \vvonnnn.
5177540 # SAFETY CATCH . . . ...\ i
5178087 # WIRE, SAFETY CATCH RELEASE . . ... ..........
5177997 # CHAIN ASSY., SAFETY (REAR) . ... .............
9413536 * BEARING, CAM ROLLER ... ...... ..o.ouvnn...
5124016 * SPACER . . ..ot vnee et
139013 # SCREW, 1/4”-28 SET (12.8076) . ... ...........
138927 * SCREW, 3/4”"-16X1 1/4" SET......

(12.9076)
103387 * PIN, 1/8°X1 1/2" COTTER (12.9250) .. .........
B177585  BOLT .. ..ot e
5177526 * BOLT, LOCKING . . . ..o oo
117366 1 BOLT, 3/8”-16X2 1/4" FLLSL.HD..............

(12.9010)
420647 & BOLT, 3/8"-24X2 1/4" FLL.SL.HD. .. ...........

(12.9010)
181443  BOLT, 1/2"-20X3 1/4" HEX. (12.9001). ........
B177546 WASHER . ... ..o e,
106264 1 WASHER, 7/16" FLAT (12.9190).... ..........
103345 * WASHER, 5/8" FLAT (12.9190). . ... ..........
103321 # LOCKWASHER, 3/8” (12.8200) .. ... ..........
103323  LOCKWASHER, 1/2" (12.9200) .. ... ..........
103325 * LOCKWASHER, 5/8" (12.9200)..... ..........
117062 # NUT, 3/8”-16 HEX. (12.9120) .. ... ... .\ 0o.o ..
117049 & NUT, 3/8"-24 HEX. (12.9120) . ... ..\,
117051  NUT, 1/2"-20 HEX. (12.9120) . . ... .\
117053 * NUT, 5/8"-18 HEX. (12.8120) . . ... ............
451082 * NUT, 3/4"-18 HEX. LOCKING (12.9140)

* PART OF 5123070 RAIL ASSY.

@ PRIOR TO 3A-36546 NOT SERVICED

AS AN ASSY., COMPONENTS PARTS ARE

AVAILABLE. FOR REPLACEMENT USE

5123070 RAIL ASSY. IN 11.1080.

# PART OF 5110094 RAIL ASSY.

& PART OF 5183446 RAIL ASSY.

% OBSOLETE

11.1070 - SUPPORT, ENGINE FRONT

5168507 SUPPORT...............
5113810 SUPPORT...............
6170832 SUPPORT (BRACKET)........................
5118511 SUPPORT...............
5185239 SUPPORT...............

COPYRIGHT 1877 GENERAL MOTORS CORPORATION

P C ENGINES

N Y - Y NN
0

D= N =

- - -
ROOLODOGZDHENO

PAGE 33 OF 11.1000A
oCT., 1977



LFIG L.

1C
1C

1A
1E
1A

PAGE

oCT.,

1

MPC ENGINES

11.1000A ENGINE MOUNTING AND BASE

PART

11.1070 - SUPPORT, ENGINE FRONT
(CONT'D) ’

5184276 SUPPORT (BRACKET)..........

5185477 SCREW, 3/4"-10X3" (JACK) ... ..

5176779 EYE BOLT, 3/4"-10 (1.2070) .. ..

179838 BOLT, 3/8"-16X1" (12.8001) . ...
186626 BOLT, 7/16"-14X1 5/8" (12.9001) . ..

186646 BOLT, 1/2"-13X1 3/4" (12.9001)
179895 BOLT, 1/2"-13X3 1/2" (12.9001)
181429 BOLT, 1/2"-20X1 1/4” (12.9001)
181433 BOLT, 1/2"-20X1 3/4" (12.9001)
181436 BOLT, 1/2"-20X2 1/4" (12.9001)

181455 BOLT, 9/16"-18X1 1/2” (12.9001} . ..

103321  LOCKWASHER, 3/8" (12.9200) . .
103322 LOCKWASHER, 7/16" (12.9200) .
103323  LOCKWASHER, 1/2" {(12.9200) ..
120898  LOCKWASHER, 9/16* (12.9200).
117051  NUT, 1/2"-20 HEX. (12.9120) . ..
121938  NUT, 9/16"-18 HEX. (12.9120) . .
220081  NUT, 3/4"-10 HEX. (12.9120). . .

11.1072 - MOUNTING, ENGINE FRONT
ELASTIC

5174740 MOUNTING ASSY............

23565669 SUPPORT ASSY. (RUBBER). ... ..

2061960 STUD (11.1100)
2223685 BOLT

181428 BOLT, 1/2"-20X1 1/8" (12.9001) ...

11.1075 - BRACKET, ENGINE SUPPORT
5168508 BRACKET (FRONT)

179884 BOLT, 1/2"-13X1 3/8” (12.9001) . ..

103323 LOCKWASHER, 1/2” (12.9200)

11.1100 - SUPPORT, ENGINE REAR

51783568 SUPPORT
5114013 3t SUPPORT
5167882 SUPPORT

271562 BOLT, 6/8"-11X2" (12.8001) .. ..

103323 LOCKWASHER, 1/2" (12.9200)

103325 LOCKWASHER, 5/8" (12.9200)
7 OBSOLETE

34 OF 11.1000A
1977

NUMBER ............ NAME AND DESCRIPTION

SUPPORT

179882 BOLT, 1/2"-13X1 1/8" (12.9001). ..

DETROIT DIESEL

..................... TYPES . ... .. e
2 2 2 3 3
712|8|2]|]9|2|9|]2|]0({3]0|3
5(7|(0|8|2|98}9|2]|0]|9]2
7 1 6 9 3 1
1
2
1
4
4
4 4
1
2
4
2
2
4
4
2 214 4 5
2
2 2
2
2
1
2
1
2
2
1
4
4
1
212
2
2
41| 4
2
414

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT

PART

..FIG ... NUMBER ..

11.11156

1A,B 5167883
5170298
5170297
179839
181429
103343
103321
103323
117062
117051

11.1120

51156812
5113611
5177859
2061960
5175115
109858
181270
271595
103345
103323
103320
103325
117051
117053

DIESEL
11.1000A ENGINE MOUNTING AND BASE

- PANEL, ENGINE SUPPORT REAR

PANEL . ... ... .. o
BRACE, PANEL(RH)......... .. ... . ... ...
BRACE, PANEL (LH) ......... ... ... ... .. ...
BOLT, 3/8"-16X1” (12.9001)..... ............
BOLT, 1/2"-20X1 1/4" (12.9001) ... ..........
WASHER, 1/2" FLAT (12.9190) ..... ..........
LOCKWASHER, 3/8" (12.9200)..... ..........
LOCKWASHER, 1/2" (12.9200)..... ..........
NUT, 3/8"-16 HEX. (12.9120) .. ... ............
NUT, 1/2"-20 HEX. (12.9120) ... .. .. ..........

- MOUNTING, ENGINE REAR SUPPORT
ELASTIC

MOUNTING ASSY. . .......... ... ..........
SUPPORT ASSY. ......... ... .. ... oL,
ADAPTOR (2 1/4"L)(11.11056) . ... ............
STUD, 9/16"-12-18X1 11/16” (11.1100) .......
WASHER, 4"L.X1" WIDEX1/4" THICK ... .......
BOLT, 1/2"-20X1 7/8" (12.8001) ... ..........
BOLT, 9/167-18X1” (12.9001) .. ... ...........
BOLT, 5/8"-18X4” (12.8001)..... ............
WASHER, 5/8" FLAT (12.9190) . .... ..........
LOCKWASHER, 1/27(12.8200)..... ..........
LOCKWASHER, 9/16” (12.9200) . .... .........
LOCKWASHER, 6/8” (12.9200)..... ..........
NUT, 1/27-20 HEX. (12.8120) ... .. ............
NUT, 6/87-18 HEX. (12.8120) .. ... ............

COPYRIGHT 1977 GENERAL MOTORS CORPORATION

P C ENGINES
TYPES ....... ... ... . ...
2 3 3
912103 ]0]3
8(9{2(0[91{2
9 3 1
1
1
1
2
6
6
2
6
2
6
3
4
7
12
2
2
12
2
4
2

PAGE 35 OF 11.1000A
OCT., 1977



71 MPC ENGINES DETROIT DIESEL
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES .......... .. ...
PART 3 3 3 3 3 3
LFIG ... NUMBER ............ NAME AND DESCRIPTION ......... 2(3]2|3|3|3|4(3|413|4
2121612 (1/4;3|]4]6|4]8
3 7 2 4 7
11.1001 - BASE, ENGINE MOUNTING
1G 5113221 * BASE ASSY. {46 1/2"L)(3CYL)... ........... 1
1G 51229565 * BASE ASSY. (83.62"L)(6 CYL)... ............ 1
1G 5168524 * BASEASSY. (6 CYL)........................ 1
1G 5123299 * BASE ASSY. (81 9/16"L)(6 CYL).. ........... 1
1G 5123275 * BASE(72 1/8"L)(6CYL)...... .............. 1
1G 5123300 * BASE (64 5/16"L)(3CYL)................... 1
1G 5123301 * BASE (70 1/4"L)(4CYL)...... ... .ot 1
56170971 WASHER, 3/8” BEVEL (5.3015) . .... .......... AR AR AR AR|AR| AR
5121674 WASHER, 1/2” BEVEL (11.1073).... .......... 2 2 21272
5172986 WASHER, 3/4" BEVEL....................... 8
5170530 WASHER, 3/4” BEVEL (11.1073).... .......... AR AR AR{AR|AR
* NO LONGER AVAILABLE FOR SERVICE,
CUSTOMER MUST FABRICATE.
11.1035 - BUSHING, STARTING MOTOR CABLE
INSULATION
1D,H 5166891 BUSHING........... ... ... .. .ciiiniinn... 1 1 1 11111
5169559 NUT............ .. ... . . . iiiieiininann.. 1 1 1 11111
11.1070 - SUPPORT, ENGINE FRONT
1A 5168507 SUPPORT ............... t''eiienennnnnnn.. 1
1E 5122899 SUPPORT ............... 'iiiriinnnnnan.. 1
5161734 SUPPORT ............... .. ..coiiniinann.. 2
179838 BOLT, 3/8"-16X1” (1289001} ..... ............ 4
186288 BOLT, 3/8"-16X4 1/2" (12.9001) ... .......... 1
181385 BOLT, 3/8"-24X3" (128001) ..... ............ 4
186311 BOLT, 3/8”-24X3 3/4” (12.8001) ... .......... 1
186312 BOLT, 3/8"-24X4" (12.9001) . .... ............ 3
181428 BOLT, 1/2"-20X1 1/8” (12.9001) ... .......... 2
181443 BOLT, 1/2"-20X3 1/4” (12.8001) ... .......... 2
113850 BOLT, 5/8"-18X3 3/4” (129001} ... .......... 2
103321 LOCKWASHER, 3/8" {12.9200)..... .......... 13
103323 LOCKWASHER, 1/2” (12.8200)..... .......... 2 2
103385 LOCKWASHER, 6/8 (12.8200)..... .......... 2
117049 NUT, 3/87-24 HEX. (12.9120) . ................ 4
1170561 NUT, 1/27-20 HEX. {(12.9120) .. ... ............ 2
117063 NUT, 5/87-18 HEX. {(12.8120) .. ............... 2
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC
5174740 MOUNTINGASSY............ .. .ovivnn... 1
5176560 COVER............. ... . vt 2
5166374 CUSHION ................. ... ... ... ...... 2
PAGE 36 OF 11.1000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION

OCT., 1977



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ...
PART 3 3 3 3 3 3
..FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 2(3)2]|3|3|3|4|314[3]4
2|12|6]|]2!1]4(3[4[|6]4]8
3 7 2 4 7
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC (CONT'D)
5176549 BLOCK .......... ... ... . ... .. it 2
103373 PiIN, 3/32"X3/4" COTTER (12.9250).. ......... 2
436437 BOLT, 1/2"-20X5 3/4" (12.9001) ... .......... 2
428759 BOLT, 5/87-18X4 1/2” (12.8001) ... .......... 1
225688 BOLT, 1"-14X3 3/4" (12.8001) . ... ........... 4
3290041 WASHER(CUSHION) . ............... ... . ... 2
5169134 WASHER(27/8"DIA)........ ... .......... 1
103325 LOCKWASHER, 5/8” (12.9200)..... .......... 1
122761 NUT, 1/27-20 HEX. SL. (12.9130) .... ........ .. 2
117053 NUT, 6/8"-18 HEX. (129120} . ................ 1
11.1073 - SPACER, ENGINE FRONT SUPPORT
1E,G 5170127 SPACER(2 7/32"°L)......... .. ... . .. ... .. 2
1G 5163858 SPACER(17/32"L)........ .. .. i, 2
11.1075 - BRACKET, ENGINE SUPPORT
1C 5168508 BRACKET(FRONT)........... . .............. 1
1C 179839  -BOLT, 3/8"-16X1" (12.9001)..... ............ 2
1C 179882 BOLT, 1/2"-13X1 1/8" (12.9001) ... .......... 2
103321 LOCKWASHER, 3/8” (12.9200)..... .......... 2
103323 LOCKWASHER, 1/2" (12.8200)..... .......... 2
11.1080 - SHIM, ENGINE FRONT SUPPORT
5180724 SHIM .. ... ... ... . ... .., AR
6165315 SHIM........ ... ... .. .. . i AR
11.1100 - SUPPORT, ENGINE REAR
1A 5178358 SUPPORT ............. .. i, 1
1E 6174197 SUPPORT . ........ ... viiiiinnninn. .. 2
5122956 BRACKET,REAR............ ............... 2
179884 BOLT, 1/2"-13X1 3/8” (12.8001) ... .......... 8
186725 BOLT, 1/2"-13X1 1/2" (128001} ... .......... 8
181431 BOLT, 1/2"-20X1 1/2” (128001} ... .......... 4
223809 BOLT, 5/8"-18X1 1/2” (129001)... .......... 4
223812 BOLT, 5/8"-18X2 1/4” (12.9001) ... .......... 4
5121674 WASHER, 1/2” BEVEL (11.1073).... .......... 4
5169819 WASHER, 3/4” BEVEL (11.1073).... .......... 4
103323 LOCKWASHER, 1/2" (12.9200)..... .......... 8 12
103325 LOCKWASHER, 5/8" (12.9200) ..... .......... 8
120371 NUT, 1/27-20 HEX. {(12.8120} . .. .. ............ 12
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 37 OF 11.1000A

OCT., 1977



..FIG ...

PAGE
OCT.,

DETROIT DIESEL

..................... TYPES © oo
3 3 3 3
2|3|2|3|3|3|a|3]|a|3]|4s
2(2lel2|1la|3{ale|lals
3 7 2 4 7

8

AR

AR

AR

1 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE
PART
NUMBER ............ NAME AND DESCRIPTION .........
11.1100 - SUPPORT, ENGINE REAR
(CONT'D)
117053 NUT, 6/8"-18 HEX. (129120} .. ... ............
11.1102 - SHIM, ENGINE REAR SUPPORT
5122957 SHIM, .005" ............. .. ... e
5122968 SHIM, .031" ... ... . ... ..., .. ...
5122959 SHIM, .062" .. ........... .. ... ... ool
11.1160 - INSULATOR, GENERATOR RUBBER
MOUNTING
5171178 INSULATOR.... .. ... ... i
5171180 BUSHING ........ ... ... i
11.1162 - SPACER, GENERATOR RUBBER MOUNTING
INSULATOR
5171177 SPACER....... .. ... . .
11.1180 - WASHER, GENERATOR RUBBER MOUNTING
INSULATOR
B171179 WASHER......... ... ... i
38 OF 11.1000A
1977

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES oot
PART 3 3 3 4 a a
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... al3|7(3]7]|3]1]ala|la]|7]|a
o|ls5|3|7(5|8|1]1]|8({6|2]7
0 4 1 5 2 9
11.1001 - BASE, ENGINE MOUNTING
1D 5126105 * BASE ASSY. (517L)(2CYL) .\ ovv oeeneeenn. 1 1
1G 5162870 * BASE ASSY. (70 1/8"L) (4 CYL) ... ........... 1
1G 5175129 * BASE ASSY. (70 1/8"L) (6 CYL) ... ........... 1
1G 5123850 * BASE ASSY. (72 1/8"L)(6 CYL) ... ........... 1
1G 5123877 * BASE ASSY. (81 9/16"L)(6 CYL).. ........... 1
5170971 WASHER (3/8" BEVEL) (5.3015) . ... ........... 8|8 8
103341  WASHER, 3/8" FLAT (12.9190) .. ... .......... 8|8
5167615 WASHER (1/2" BEVEL) (11.1073). ... .......... 212
5167615 WASHER (1/2” BEVEL) (11.1073) . ... .......... 6
5170530 WASHER (3/4" BEVEL) (11.1073) . ... .......... AR| AR 10 10
5172986 WASHER (1" BEVEL) . .......0o v, 8
* OBSOLETE.
11.1035 - BUSHING, STARTING MOTOR CABLE
INSULATION
IDH 5166891 BUSHING .. .. oovrenee e, 1] 1 1
5169559 NUT (2" LOCK) . ..o vvoeann 111 1 1
11.1070 - SUPPORT, ENGINE FRONT
1A 5185896 SUPPORT .. ...ovoeienn e 1 1
# 5130001 SUPPORT (RIBBED) . .. ...oovo oo, 1
5130153 SUPPORT (JACKING) . . ..o vv oo, 1
5113810 SUPPORT ... .oovveeaene oo, 1
112609  BOLT, 3/8”-16X1 1/4" (12.9001) ... .......... 3
186612  BOLT, 3/8"-16X1 3/8" (12.9001) ... .......... 3
9409914 BOLT, 3/8"-16X4 1/4" LOCKING .. .. .......... 3
(12.9001)
1867256  BOLT, 1/2-13X1 3/8” (12.9001) ... .......... 4 4
181436  BOLT, 1/2°-20X2 1/4” (12.9001) ... .......... 2
100173  BOLT, 9/16”"-12X1 3/4” (12.9001) ... ......... 2
426449  BOLT, 5/8"-11X1 1/2" (12.9001) ... .......... 2 2
223809  BOLT, 5/8"-18X1 1/2" (12.9001) ... .......... 4 4
103321  LOCKWASHER, 3/8” (12.9200) ..... .......... 9
103323  LOCKWASHER, 1/2” (12.9200) .. ... .......... 2 4 4
103330 LOCKWASHER, /16" (12.9200) . .... ......... 2
103325  LOCKWASHER, 5/8" (12.9200). .. .. .......... 6 6
117051  NUT, 1/27-20 HEX. (12.9120). ... ... ... ... 2
# FIG. 10F OF 4.0000.
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC
#* 5186901 @ BRACKET (FRONT) . .. ..o vovs e .. 4 4
5186898 @ BRACKET (REAR) . . ... oo oo 4 4
5186903 BLOCK (FRONT)........cvov o 2 2
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 39 OF 11.1000A

OCT., 1977



FIG L.

1G
1E

1E
1E
1A

PAGE
OCT.,

MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

PART
NUMBER ............ NAME AND DESCRIPTION .........

11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC (CONT'D)

5185899 BLOCK(REAR)............ ... ... .. oot
6186937 BUSHING . ....... ... ... ... ... ..o,
5185915 SPACER, 19/32".76"X2.74") . ..... ... ... .....
5185902 PAD,INSULATOR........... ... ... ... ....
5185900 PAN, MOUNTING ........ ... ... ... oonnn,
5113250 SHIM, 4 1/4"X2" (11.1070) .. .... ............
5113251 SHIM, 7 1/2"X2" (11.1100) .. .... .. ... .....
5186850 LOCK (MOUNTINGBOLT)........ ............
181455 BOLT, 9/16"-18X1 1/2" (12.9001) ... .........
181459 BOLT, 9/16"-18X2" (129001) ..... ...........
181467 BOLT, 9/167-18X4” (12.9001) .. ... ...........
455101 BOLT, 9/167-18X4" (12.9001)..... ...........
223811 BOLT, 5/8"-18X2" (12.9001) ... .. ............
454730 NUT, 9/16"-18 HEX. (12.9120)

7 FIG. 10E OF 7.0000.

@ CUSTOMER TO FABRICATE.

11.1073 - SPACER, ENGINE FRONT SUPPORT

5115890 SPACER(2.76"L).......... ...,
186340 BOLT, 1/2"-20X5 1/2" (12.8001) ... ..........
5169819 WASHER, 6/8" BEVEL.......................
103323 LOCKWASHER, 1/2" (12.9200)..... ..........
117051 NUT, 1/2"-20 HEX. (12.8120)

11.1075 - BRACKET, ENGINE SUPPORT

6175126 BRACKET,FRONT ........... ...............
179884 BOLT, 1/2”-13X1 3/8” (12.9001) . ..
106295 BOLT, 1/27-20X7/8" (12.8001) .. .. ... ... .....
103323 LOCKWASHER, 1/2" (12.9200).....
117051 NUT, 1/2"-20 HEX. (12.9120)

11.1094 - RING, ENGINE FRONT TRUNNION MOUNTING
SUPPORT CUSHION

5166864 RING

11.1100 - SUPPORT, ENGINE REAR

6174197 SUPPORT ...............
5111382 SUPPORT...............
5108869 SUPPORT...............
5178368 SUPPORT...............

DETROIT DIESEL

..................... TYPES ... ... o
3 3 3 4 4 4
413|7|3|7|3[1]4]4]14]|7]4
9i65}3]7|5|8|11|1]816]2]7
0 4 1 5 2 9
2 2
6 6
6 6
4 4
4 4
AR AR
AR AR
2 2
8 8
8 8
4 4
4 4
6 6
22 22
2 2
2 2
8 8
2 2
2 2
2
8
2
10
2
1
2
2
2
1

40 OF 11.1000A
1977

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES .. .. ...
PART 3 3 3 4 4 4
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 413|7(3|]7|3]1(414|417]4
9(513(7|5(811|11/8161217
0 4 1 5 2 9
11.1100 - SUPPORT, ENGINE REAR
(CONT'D)
179884 BOLT, 1/2"-13X1 3/8” (12.8001)... .......... 8 8 8
179895 BOLT, 1/2"-13X3 1/2" (12.8001) ... .......... 2
181431 BOLT, 1/2"-20X1 1/2” (12,8001} ... .......... 4
181433 BOLT, 1/2"-20X1 3/4” (12.8001) ... .......... 4 4
271568 BOLT, 5/8"-11X3 1/2" (12.8001)... .......... 2
5167615 WASHER (1/2" BEVEL) (11.1073) . ... .......... 4
103343 WASHER, 1/2" FLAT (12.9190) ..... .......... 2
103345 WASHER, 5/8" (129190} .................... ) 2
103323 LOCKWASHER, 1/2" (12.8200) ..... .......... 12 12 12 2
103325 LOCKWASHER, 6/8" (12.9200)..... .......... 2
117064 NUT, 1/2"-13 HEX. (12.8120) . . ... ............ 2
1170561 NUT, 1/27-20 HEX. (12.8120) . ................ 4 4 4
117066 NUT, 6/8"-11 HEX. (12.9120) ... .. ............ 2
11.1120 - MOUNTING, ENGINE REAR SUPPORT
ELASTIC
5174741 MOUNTING ASSY. (11.1072)...... ........... 2
456906 BOLT, 5/8"-18X5 1/2" (12.9001)... .......... 2
5169134 WASHER, 21/32" SPEC. (11.1072)... ......... 2
103325 LOCKWASHER, 5/8” (12.9200) . .... .......... 2
1170563 NUT, 5/8°-18 HEX. (12.8120) . . ... ............ 2
11.1140 - SPACER, ENGINE RUBBER MOUNTING
INSULATING
5171846 SPACER, 11/16” (REAR)(11.1073)............. 2
11.1160 - INSULATOR, GENERATOR RUBBER
MOUNTING
5171178 INSULATOR........ ... ... ... 2
5171180 BUSHING ....... ... ... i, 4
11.1162 - SPACER, GENERATOR RUBBER MOUNTING
INSULATOR
6171177 SPACER, 9/16"X156/8" ........ ............. 4
11.1180 - WASHER, GENERATOR RUBBER MOUNTING
INSULATOR
5171179 WASHER, 13/4" . ... ...... ... . iiiiiain. 4
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 41 OF 11.1000A

OCT., 1977



FIG ...

1D

H#

PAGE
ocCT.,

1 MPC

PART

11.1190

5173432
181428
181431
103323
117051

11.1220 - BRACKET, TRANSMISSION MOUNTING

5189595
5170424
103325
117053

11.12256 -

5179489
5179490
451070

NUMBER ..

ENGINES
11.1000A ENGINE MOUNTING AND BASE

- SUPPORT, GENERATOR MOUNTING

SUPPORT ............... i,
BOLT, 1/2"-20X1 1/8" (12.9001) ...
BOLT, 1/2°-20X1 1/2" (12.9001) . ..
LOCKWASHER, 1/2" (12.9200)
NUT, 1/27-20 HEX. {12.9120)

BRACKET (L.H) o v oeeee oo
BRACKET (RH) .« ovvoveeee oo
LOCKWASHER, 5/8” (12.9200)
NUT, 5/8°-18 HEX. (12.9120)
# FIG. 10F OF 4.0000.

BRACKET, TRANSMISSION JACK

BRACKET (LH) o vt ov oo ee e
BRACKET (RH) -+ v voeoee oo
NUT, 1/2"-20 HEX. (12.9120)

DETROIT DIESEL

..................... TYPES . ... .
3 3 3 4 4
41317(13|7]3|1|4]|]4|4|7]|4
91656]3|7|5|8|1|1]|8|6]|2]|7
0 4 1 5 2 9
2
4
4
8
4
1
1
24
24
1
1
6

42 OF 11.1000A

1977

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



D

RG L

1G
1G
1G

1D,H

#e

ETROIT DIESEL

11.1000A ENGINE MOUNTING AND BASE

PART
NUMBER

11.1001 - BASE, ENGINE MOUNTING

5139645 * BASE ASSY. (52 1/2"L) (6 CYL). ..
5134415 * BASE ASSY. (52 1/2"L) (4 CYL). ..
5138980 * BASE ASSY. (70.58"L) (4 CYL)... .

5170971 WASHER (3/8" BEVEL) (5.3015) . . ..
5167615 WASHER (1/2” BEVEL) (11.1073)...
5170530 WASHER (3/4" BEVEL) (11.1073). ..

* OBSOLETE.

11.1035 - BUSHING, STARTING MOTOR CABEL

INSULATION
5166891 BUSHING......................
51695569 NUT (2" LOCK)............

11.1050 - RAIL, ENGINE MOUNTING

5111397 RAIL..... ... ... ... . ... ...,
5112490 RAIL........ ... ... ... ... ...
61205697 RAIL(RH)............. ... .....
51205698 RAIL{(LH)............. ... .....
5186654 RAIL (FRONT) (11.1070)....... ...
190270 BOLT, 1/2"-13X4 1/4" (12.9001) . ..
109858 BOLT, 1/27-20X1 7/8” (12.9001} . ..
271587 BOLT, 5/8"-18X2" (12.9001) ... .. .
103323 LOCKWASHER, 1/2” (12.8200). . ..

103334 LOCKWASHER, 5/8” (12.8200) . . ..

117051 NUT, 1/2"-20 HEX. (12.9120) . ... ..
117053 NUT, 5/8"-18 HEX. (12.9120) ... ...

3 FIG. 10A OF 5.0000.
@ FIG. 10B OF 7.0000.

11.1070 - SUPPORT, ENGINE FRONT

§130001 SUPPORT(RIBBED).......... ....
5130153 SUPPORT (JACKING).............
5170231 SUPPORT ..........ovver vurnn.
5171843 SUPPORT ............... ......
5111401 SUPPORT (BRACKET).............
179839  BOLT, 3/8"-16X1” (12.9001)..... .
112609  BOLT, 3/8”-16X1 1/4” (12.9001) . . .
186612  BOLT, 3/8”-16X1 3/8" (12.9001). ..
9409914 BOLT, 3/8"-16X4 1/4” LOCKING . . .
(12.8001)
179882  BOLT, 1/2"-13X1 1/8" (12.9001) . ..
442733  BOLT, 1/2"-13X1 1/4” (12.9001) . . .
100173  BOLT, 9/16"-12X1 3/4* (12.9001) . . .

COPYRIGHT 1877 GENERAL MOTORS CORPORATION

S b

P C ENGINES
TYPES .. ... . .o i
5 5 5
4| 5]|14|5(4]|5
0i4|6[(418|6
2 7 0
1
1
AR
1
1
1
1
1
1
1
2 2
2 2
2
4 4
2
10 2
2
1
1
2
3
3
3
2
2
PAGE 43 OF 11.1000A

OCT., 1877



71 MPC

PART
..FIG ... NUMBER

ENGINES
11.1000A ENGINE MOUNTING AND BASE

11.1070 - SUPPORT, ENGINE FRONT

103320
103321
103323

(CONT'D) :

LOCKWASHER, 5/16" (12.9200)..... .........
LOCKWASHER, 3/8” (12.9200) .. ... ..........
LOCKWASHER, 1/2" (12.9200)..... ..........
# FIG. 10F OF 4.0000.

* FIG. IS OF 9.0000.

11.1072 - MOUNTING, ENGINE FRONT SUPPORT

5174740
5174741
271595
103325
117083

ELASTIC

MOUNTING ASSY. ........... .. oo,
MOUNTING ASSY. (CUSHION) . ..... ..........
BOLT, 5/8%-18X4" (128001)..... ............
LOCKWASHER, 5/8" (12.8200)..... ..........
NUT, 6/8"-18 HEX. (12.9120) . ... .. ...........

11.1073 - SPACER, ENGINE FRONT SUPPORT

1G 5115890

1E 186340
103323
117051

SPACER(2.76"L.).......... ..,
BOLT, 1/27-20X5 1/2” (12.8001) ... ..........
LOCKWASHER, 1/2" (12.9200} .. ... ..........
NUT, 1/2°-20 HEX. (12.9120) .................

11.1075 - BRACKET, ENGINE SUPPORT

5168508
5108395
5111401
5186701
186612
442733
179884
186725
428759
56169134
103321
103323
103325

BRACKET, FRONT . .......... ... ... . ...,
FEBRACKET .. ... e
#FBRACKET ... ... e

BRACKET ........ i,

BOLT, 3/8"-16X1 3/8” (12.8001) ... ..........

BOLT, 1/27-13X1 1/4" (12.9001) ... ..........

BOLT, 1/2*-13X1 3/8* (12.8001} ... ..........

BOLT, 1/2"-13X1 1/2" (12.9001)... ..........

BOLT, 6/8"-18X4 1/4” (12.8001) ... ..........

WASHER, 21/32" (2.4001) .. .................

LOCKWASHER, 3/8” (12.9200) ..... ..........

LOCKWASHER, 1/2” (12.8200) ..... ..........

LOCKWASHER, 5/8” (12.9200)..... ..........

#+ OBSOLETE

11.1100 - SUPPORT, ENGINE REAR

5174197
1E 5108869
1AC 5167882

PAGE 44 OF 11
OCT., 1977

SUPPORT . ... . i i e
SUPPORT ........ ... ... i,
SUPPORT . ... it e

.1000A

DETROIT DIESEL

..................... TYPES ... ... .
5 5 5 5 5 5
0|5|1|5]3|5|4]5(4|]5|4]65
o{oj2({3(5|3|l0j4l6{4]|81l6®6
8 3 9 2 7 0
2
2 2 9
2 2 2
1
1
1
1
1
2
2
2
2
1
1
1
1
3
2
4
8
1
1
3
14
1
2
2
2

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ......... ... . ... ...
PART 5 5 5 5 5 5
LFIG L. NUMBER .o oL NAME AND DESCRIPTION ......... 0]5]1{56!3|5[4|5|4|56|4]|65
0/0/2{3(513(014(6(4(8]86
8 3 9 2 7 0
11.1100 - SUPPORT, ENGINE REAR
(CONT'D)
* 5186758 SUPPORT(LIGHT)........... ..c.vvinvnnn... 1
#* 5186759 SUPPORT (HEAVY)..............covnvvnnn... 1
#* 5174741 MOUNTING ASSY. (CUSHION) (11.1120). ....... 3
IE* 5186651 BRACKET (2 MOUNTING HOLES)..... ......... 1
@ 5186662 BRACKET (ONE MOUNTING HOLE)..... ........ 1
179882 BOLT, 1/2"-13X1 1/8" (12.8001) ... .......... 8
179884 BOLT, 1/2"-13X1 3/8" (12.8001) ... .......... 8 8
186725 BOLT, 1/2"-13X1 1/2" (12.8001) ... .......... 8
181431 BOLT, 1/2"-20X1 1/2” (12.9001)... .......... 4
181433 BOLT, 1/2"-20X1 3/4” (12.8001) ... .......... 4
271595 BOLT, 5/8"-18X4" (12.9001) .. ... ............ 3
51676156 WASHER (1/2" BEVEL) (11.1073).............. 4
103323 LOCKWASHER, 1/2" (12.8200)..... .......... 8 [12 12 8
103325 LOCKWASHER, 6/8” (12.9200) . .... .......... 3
117051 NUT, 1/27-20 HEX. (128120} .. ... ............ 4 4
1170563 NUT, 6/8"-18 HEX. (12.8120) ... .. ............ 3
* FIG. 10B OF 7.0000.
3 FIG. 10A OF 5.0000.
@ FIG. 8H OF 4.0000.
11.1120 - MOUNTING, ENGINE REAR SUPPORT
ELASTIC
5174741 MOUNTING ASSY. (11.1072)...... ........... 3
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 45 OF 11.1000A

OCT., 1977



PAGE
OCT.,

1

FIG L

MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE
PART
NUMBER ............ NAME AND DESCRIPTION .........
11.1001 - BASE, ENGINE MOUNTING
5141674 BASE (88 L)(6CYL) ..o vvn oo ..
5142852 PANEL (ENGINE BASE) ... .....oovvennnnnn..
5109957 COVER (BASE LIFTER HOLE) ... ... ....oovvnn..
5156268 STRAP (GROUND) (7.2040) .. ..... ... .........
181333  BOLT, 5/16"-24X5/8" (12.9001) .. .. ..........
181365  BOLT, 3/8"-24X1 1/8” (12.9001) ... ... ... ...
181370  BOLT, 3/8"-24X1 1/4" (12.9001) ... ..........
9413432 SCREW-SET, 3/4"-10X6 (12.9076) ... ..........
103320 LOCKWASHER, 5/16” (12.8200)..... .........
103321  LOCKWASHER, 3/8” (12.9200) ..... ..........
178551  LOCKWASHER, 3/8” (EXT. TOOTH) .... ........
(12.9215)
117049  NUT, 3/8"-24 (12.9120) .. ..o oo,

11.1010 - CUSHION, ENGINE MOUNTING BASE
ISOLATOR PAD

5129907 ISOLATOR

11.1036 - BUSHING, CABLE INSULATION

5168329 BUSHING, BATTERY (7.7220)...... ...........
65182735 BUSHING, GENERATOR (7.7220} ..... .........
3291771 LOCKNUT(7.7220) . ........o e it
5182736 LOCKNUT (7.7220).......... cooiiirinnnnn..

11.1070 - SUPPORT, ENGINE FRONT
5139654 SUPPORT

5170832 SUPPORT (BRACKET)..........cuvvrrnnnn....
5133991 + SUPPORT (BRACKET) .. ............ivvnn..
5113810 SUPPORT ............... it
5171843 SUPPORT ............iit it
6168507 SUPPORT ..............c i,
5110289 SPACER(UPPER SUPPORT)...................

5160873 * LOCKWIRE, 14" L. (7.5001)...... ............
5134115 + BOLT, 1/2"-13X1" SPL.........

5138524 BOLT, 1/2"-13X13/4" DR.HD. .... ...........
(12.9001)
181428  BOLT, 1/2"-20X1 1/8” (12.9001) ... ..........
181436  BOLT, 1/2"-20X2 1/4” (12.9001) . .. ..........
271587  BOLT, 5/8"-18X2" (12.9001) . .... ... .. ... ..
103323  LOCKWASHER, 1/2" (12.9200).. ... .. .. ... ..
103334  LOCKWASHER, 5/8" (12.9200) .. ... ..........
117051  NUT, 1/2°-20 HEX. (12.9120) ... ... ... ... .. ..
117053  NUT, 5/8"-18 HEX. (12.8120) ... .. ............

46 OF 11.1000A
1977

DETROIT DIESEL

..................... TYPES . ... ... .
5 5 5 5 5 5
6|5/]6|5|8|[5[8|[56]|]9|5|9]656
4i6(9{7(3[8i919]119]31»9
6 0 8 0 2 8
1
1
12
1
5
6
1
4
5
7
2
AR
6
1
1
1
1
1
2
1
1
1 1
1 1
2
3
2
6
212]2 2
2
2
8 2121212 2
2
2
2

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROI!T DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ... ...
PART 5 5 5 5 5 5
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 6|56]6|5[8|518|5|]9|5|9|65
4/6191713(8|9]{911(9([3]9
6 0 8 0 2 8
11.1070 - SUPPORT, ENGINE FRONT
(CONT'D)
+ NO LONGER SERVICED.
* NOT SERVICED; SUPPLY NUMBER IN
PARENTHESES.
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC
5174741 MOUNTING ASSY. (CUSHION) (11.1120). ....... 1
5174740 MOUNTINGASSY. ... ........ ... ..., Tt 1
5166374 CUSHION...... ... ... ... ... ... ... ... . .... 2|2
51663156 SHIM(031")...... .. ... . . ... . .. 111
453649 BOLT, 1/2"-20X6 1/4” (12.8001) ... .......... 2
436437 BOLT, 1/2"-20X5 3/4” DR. (12.8001) . ......... 2
271595 BOLT, 6/8"-18X4" (129001) .. ... ............ 1
428759 BOLT, 6/8"-18X4 1/2” (12.9001)... .......... 11111 1
3290041 WASHER(CUSHION) . ......... ... ........... 212
5167615 WASHER, 1/2” BEVEL (11.1073).... .......... 2|2
5169134 WASHER, 21/32" SPECIAL . .................. AR{AR|AR AR
103325 LOCKWASHER, 5/8” (12.9200)..... .......... 1 1{171 1
122761 NUT, 1/2"-20 HEX. SL. (12.8130) . . . ... ........ 2|2
117063 NUT, 5/8"-18 HEX. (12.9120) . .. ... ........... 1 11111 1
11.1073 - SPACER, ENGINE FRONT SUPPORT
5170127 SPACER(27/32°L)......... ... iiiievoin. 2
5170680 SPACER(123/32"L}........ccvvriiuvnven.n. 2
11.1075 - BRACKET, ENGINE FRONT
5186702 BRACKET, FRONT ........... ... .ooivneninnn 1
5198788 BRACKET(9.1011).......... .o otiineinn, 2
5168508 BRACKET ................0iriiunnnnnninns 11141 1
179839 BOLT, 3/8"-16X1" (12.9001)..... ............ 2|2 2
186612 BOLT, 3/8"-16X1 3/8” (12.9001) ... .......... 3
179882 BOLT, 1/2"-13X1 1/8” (12.9001)... .......... 212 2
180175 BOLT, 1/2"-13X1 1/4” {12.9001) ... .......... 8
180176 BOLT, 1/2"13X13/8" .. ...... ..., 4
103321 LOCKWASHER, 3/8” (12.9200) . .... .......... 3 212 2
120239 LOCKWASHER, 1/2" (12.9200)..... .......... 8
103323 LOCKWASHER, 1/2" (12.9200)..... .......... 2214 2
11.1100 - SUPPORT, ENGINE REAR
5139104 SUPPORT(RH)........... ... ............. 1
5139105 SUPPORT(LH)........... ................. 1
5174197 SUPPORT ........ ...t ittt 212
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 47 OF 11.1000A

OCT., 1977



.W.FIG ...

1D

PAGE
OCT.,

PART
NUMBER

ENGINES
11.1000A ENGINE MOUNTING AND BASE

11.1100 - SUPPORT, ENGINE REAR

5178358
5170527
5139106
103373
454933
180176
5138524

181431
181433
218120
103322
103323
103326
5167615
103346
117051
220081

(CONT'D)

SUPPORT ... v
SUPPORT ...............
PLATE © o oot e e
PIN, 3/32"X3/4" COTTER (12.9250) .. .........
BOLT, 7/16"-14X1 1/8” (12.9001) ... .........
BOLT, 1/2"-13X1 3/8” (12.9001) ... ..........
BOLT, 1/2"-13X1 3/4" DR HD. . ... ...........
(12.9001)

BOLT, 1/27-20X1 1/2" (12.9001) ... ..........
BOLT, 1/2”-20X1 3/4” (12.9001) . . .
BOLT, 3/4"-10X5 1/2" (12.9001) ... ..........
LOCKWASHER, 7/16" (12.8200) .. ... .........
LOCKWASHER, 1/2* (12.9200) .. ... «.........
LOCKWASHER, 3/4" (12.9200) . . ... ..........
WASHER, 1/2” BEVEL (11.1073)
WASHER, 3/4" (12.9180) . . ..\ o oo
NUT, 1/2”-20 HEX. (12.9120)
NUT, 3/4°-10 (12.9120)

11.1120 - MOUNTING, ENGINE REAR SUPPORT

5174741
456906
456235
103325
5169134
117053

ELASTIC

MOUNTING ASSY. ........ ... . .o
BOLT, 5/8"-18X5 1/2" {12.9001) . ..
BOLT, 5/8"-18X5 1/4" (12.9001) . ..
LOCKWASHER, 5/8” (12.9200}..... ..........
WASHER, 21/32" SPECIAL {(11.1072).. ........
NUT, 5/8"-18 HEX. (12.8120) . ................

11.1140 - SPACER, ENGINE RUBBER MOUNTING

5171846

INSULATING
SPACER (REAR) (11.1073)

11.1190 - SUPPORT, GENERATOR MOUNTING

5173432
181428
181431
103323
117051

48 OF 11
1977

SUPPORT ... . ... ... . .. i
BOLT, 1/2"-20X1 1/8" (12.9001) . ..
BOLT, 1/2"-20X1 1/2” {12.9001) . ..
LOCKWASHER, 1/2" (12.9200)
NUT, 1/2"-20 HEX. (12.9120)

.1000A

DETROIT DIESEL

..................... TYPES ........ .
5 5 5 5 5 5
6|(5|6(5|8|65|]8|]6]9(5]9]|65
4l6i91713|8|9{91119{31]9
6 0 8 0 2 8
111
2
1
2|2
11
8|8 8
10
414
8
212
1
18112[12 8
212
4| 4
212
18112112
212
21212
2
212
21212
21212
2122
21212
2122
4|41} 4
4141 4
g{8ls
41414

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROI!T DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ©ovoie e
PART 6 6 6
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... olelo|le|{o|6|1|6|1]86
2/lolalo|lsl|o|3]1]8]2
3 7 9 4 1
11.1001 - BASE, ENGINE MOUNTING
5113783 * BASE (46 3/4" L) (B3CYL) ..o oo, 1
5113784 * BASE (53" L) (4 CYL) .o vov oeeeeaanennns 1
5113774 * BASE (B4"L) (6 CYL) . ..o vor oo 1
5120187 BASE (106"L) (B CYL) ..o ovv oo 1
5132136 BRACKET (FIRE EXTINGUISHER) (7.8001) .. ...... 1
5113859 BRACKET (ENGINE MNT. REAR) . . ... ........... 2
5120421 COVER (TOOL BOX) (10.1045) . . ... ........... 1
122017  BOLT, 5/16"-18X1" (12.9001) . ... ..o ovon... 5
186656  BOLT, 1/2"-13X2 3/4” (12.9001) ... .......... 4
186631  BOLT, 1/2"-13X2 1/4” (12.900%) ... .......... 4
223754  BOLT, 3/4"-16X2 1/2" (12.8001) ... .......... 4
143322  SCREW, 1/4"-28X9/16" (ARND. HD) ... ......... 4
(12.9025)
5121507 SPACER, TOOL BOX (12.1001) .. ... ........... 1
120393  WASHER, 5/16” (12.9190) . .. ...\ oo, 5
5170971 WASHER, 3/8” (BEVEL) (5.3015) . ... .......... 6|6|6
5121674 @ WASHER, 1/2” (BEVEL) (11.1073) ... .......... AR|AR|AR
(51676 15)
5170530 WASHER, 3/4” (BEVEL) . ... ... oovoennnn ... 4
5112225 WASHER, 3/4” (BEVEL) (8.1895).... .......... 4
120380 LOCKWASHER, 1/4" (12.9200)..... .......... 4
120214  LOCKWASHER, 5/16" (12.9200)..... ......... 5
103323  LOCKWASHER, 1/2" (12.9200) . .... .......... 8
103326  LOCKWASHER, 3/4” (12.8200)..... .......... 4 (
121902  NUT, 1/4"-28 (12.9120) . ... ..o oo, 4
123197  NUT, 5/16"-18 (12.9120) . . ... oo, 5
117054  NUT, 3/4"16 (12.8120) . . ... .. oo, 4
* NOT SERVICED.
@ NOT SERVICED; SUPPLY NUMBER IN
PARENTHESES. -
11.1070 - SUPPORT, ENGINE FRONT
5110236 SUPPORT (FRONT UPPER) ... ... .. .o.oovon. .. 1
5120921 SUPPORT (FRONT LOWER) (11.1001) . .. .. ... ... i 1
5148163 SUPPORT ............... oovouono, 111
5142773 SUPPORT .. ... o 1
5110289 SPACER (UPPER SUPPORT) ... ................ 2
5148416  PLATE .............0on inionannnnnnin, 111
454906  BOLT, 3/8"-16X1 1/2" (12.8001) ... .......... 10
9409620 BOLT, 7/16”-14X1 1/8” (1.3112) ... .......... 4
122408  BOLT, 1/2"-13X1" (12.9001) . .. .. ............ 2
180176  BOLT, 1/2"-13X1 3/8" (12.9001) ... .......... 2
213647  BOLT, 1/2"-13X3 1/4" (12.9001) ... .......... 2
181433  BOLT, 1/2"-20X1 3/4” (12.9001) ... .......... 2
455017  BOLT, 1/2"-20X2 1/2" (12.9001) ... .......... 2
5121715 WASHER, 3/8" (BEVEL) (5.3015).... .......... 6
5121674 WASHER, 1/2" (BEVEL) (11.1073) ... .......... 6
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 49 OF 11.1000A

OCT., 1977



71 MPC ENGINES DETROI!IT DIESEL
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES .ot
PART 6 6 6 6
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... ojelofle|ofe|1]6]|1{6
2|lo|alo|s8|o]|3|[1]s5]2
3 7 9 4 1
11.1070 - SUPPORT, ENGINE FRONT
(CONT'D)
120382  LOCKWASHER, 3/8” (12.9200) . .... .......... 10
103323  LOCKWASHER, 1/2" (12.8200) .. ... .......... 4
120384  LOCKWASHER, 1/2” (12.9200) .. ... .......... 6
123221  NUT, 3/8"16 (12.9120) . .. oo v oo 10
117051  NUT, 1/2"-20 HEX. (12.9120} . . ... .. .ovvnn.. 4
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC
5148021 MOUNT ..o\ttt e 1
5145575 MOUNT, CUSHION . .. ... vt o ala
5140004 MOUNT ..ottt e ettt et 1
271568  BOLT, 5/8"-11X3 1/2" (12.9001) ... .......... 2
271595  BOLT, 5/8"-18X4” (12.9001) ... .. ...oouuv.... 2
451128  NUT, 5/8%11{12.9140) . ... .\v oo 2
126023  NUT, 5/8"-18 (12.9140) . ... ... o'ovveenn... 2
11.1073 - SPACER, ENGINE FRONT SUPPORT
5140425 SPACER (1.60° L){(14.1120) .. ... ..oovvn... 2|2
11.1075 - BRACKET, ENGINE FRONT
5158557 BRACKET, FRONT ...\t vs e, 2
179882  BOLT, 1/2"-13X1 1/8” (12.9001) ... .......... 4
103323  LOCKWASHER, 1/2” (12.9200) . .... .......... 2
11.1080 - SHIM, ENGINE FRONT SUPPORT
5186663 SHIM, .005”" THICK .. ........ o'vvrennenn... 1
5186664 SHIM, 010" THICK .. ........ ...oovenrnnn... 1
5177445 SHIM, 031" THICK .. ... o\v s e, 1
5177446 SHIM, .062" THICK .. ...\ ... 1
11.1100 - SUPPORT, ENGINE REAR
5120365 SUPPORT . .....oiurtis o 2
5148402 BRACKET (OUTBOARD) ... .....o vuvvvnnnnn.. 1
5148401 BRACKET (INBOARD) .. ......ov v, 1
5148435 BRACKET .. ........ovineeinennaennn.. 2
5167557 BRACKET .........ovoe e, 2
180175  BOLT, 1/2"-13X1 1/4” (12.9001) ... .......... 6
186725  BOLT, 1/2°-13X1 1/2" (12.9001) ... .......... 8|8
PAGE 50 OF 11.1000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION

oCT., 1977



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES .\ oo
PART 6 6 6 6
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... oleloje|lo|6|1]|6]|1]686
2|olalo|8|lo|3|1]8]2
3 7 9 4 1
11.1100 - SUPPORT, ENGINE REAR
(CONT'D)
180179  BOLT, 1/2"-13X1 3/4" (12.8001) ... .......... 2
186646  BOLT, 1/2”-13X1 3/4” (12.9001) ... .......... 4
103323  LOCKWASHER, 1/2" (12.9200) . .... .......... 8|8
103323  LOCKWASHER, 1/2" (12.9200) . .... .......... 4
120384  LOCKWASHER, 1/2" (12.9200)..... .......... 8
11.1102 - SHIM, ENGINE REAR SUPPORT
5113856 SHIM (005") (11.1080) .. ... ..o .. 1
5120656 SHIM (118°) (11.1001) . ..o\ vvevrnno ., 1
5113855 SHIM (0317} (11.1080) .. .. ...ovrnnnn., 1
5120654 SHIM (1/32") (11.1001) . . ..o oo 1
5113854 SHIM (062") (11.1001) ... ..o'vvveennnn.. 1
5120655 SHIM (1/16") (11.1001) ...\ oo 1
11.1120 - MOUNTING, ENGINE REAR SUPPORT
ELASTIC
5145673 MOUNT, CUSHION .. ..o ooos oo, 1
5148471 MOUNT, CUSHION . ... oo, 2|1
51405663 MOUNT, CUSHION .. .......oo oo 1] 2
5100763 MOUNT .. ......oueerane o 4|4
5145675 MOUNT, CUSHION .. ......... .00, 1
271592  BOLT, 5/8"-18X3 1/4” (12.8001) ... .......... 2|2
9434177 NUT, 5/8"-18 (12.9140) . . . .... ... ... ... 2
126023  NUT, 5/8"-18 (12.9140) . ... ... ..., 2
11.1140 - SPACER, ENGINE RUBBER MOUNTING
INSULATING
5140425 SPACER(REAR) . ........oov v, 2|2
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 51 OF 11.1000A

OCT., 1977



71 MPC ENGINES DETROIT DIESEL
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES oo ooeee e
PART 8 1 2 2 6 6
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 7 0 a 1 6
1 1 2 6 6 8
6 9 2 0 5 1
11.1001 - BASE, ENGINE MOUNTING
5167192 * BASE (TWIN) . . ..o oo oo e 1
5167610 * BASE, RAD. AND ENG. SUPPORT (FRONT). ...... 1
(TWIN)
5167725 * BASE, ENG. SUPPORT (REAR) (TWIN) .. ......... 1
5167696 * BASE (QUAD) . . ..o ovvrsnee e 1
5171200 * BASE (TWIN) . .......... .. ... .. .. .. ... ... 1
5171201 * BASE(QUAD) . . . ..o oo e 1
#* 5172331 * BASE(TWIN)........... .. ... .. ... ... .. ... 1
5172471 * BASE (TWIN) . .. oot et e 1
5169887 SCREW, ADJUSTING .........ooommeunennn... 4 8 48
451082  NUT, 3/4”-16 HEX. LOCK (12.9140) . . .......... 4 8 48
# FIG. 2D OF 9.0000.
* NOT SERVICED.
11.1002 - PLATE, LIFTING
171937  PLATE ... ... it i 4 218
100090  BOLT, 3/4"-16X2" (12.9001) .. ... ..o n. ... 8 4|8
103326  LOCKWASHER, 3/4” (12.8200) . .. .. .......... 8 al8
117054  NUT, 3/4"-16 HEX. (12.9120) .. ... ..o \oo. .. 8 48
11.1070 - SUPPORT, ENGINE FRONT
B167578 BRACKET .. ......oorinroee i, 4
5160266 BOLT (1.3290).........oovvevemnenn., 4
179882  BOLT, 1/2"-13X1 1/8” (12.9001) ... .......... 16
103323  LOCKWASHER, 1/2” (12.9200) ... .. .......... 16
121326  LOCKWASHER, 1" (12.9200) .. .... ..o 4
117056  NUT, 1714 HEX. (12.9120) . . ................. 4
11.1072 - MOUNTING, ENGINE FRONT SUPPORT
ELASTIC
5183275 CUSHION .. ... ..o, 2
5183274 PLATE............cour i 2
11.1073 - SPACER., ENGINE FRONT SUPPORT
5183276 SPACER.............oo e, 8
11.1075 - BRACKET, ENGINE SUPPORT
5168667 BRACKET (FRONT)........... oo, 2|4 2
179882  BOLT, 1/2°-13X1 1/8" (12.9001) ... .......... 4 4
186725  BOLT, 1/2"-13X1 1/2" {12.9001) ... .......... 8
PAGE 52 OF 11.1000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION

OCT., 1977



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES « oo
PART 8 1 2 2 6 6
CFIG...NUMBER ............ NAME AND DESCRIPTION ......... 7 ) a 1 6
1 1 2 6 6 8
6 9 2 0 5 1
11.1075 - BRACKET, ENGINE SUPPORT
(CONT'D)
181433 * BOLT, 1/27-20X1 3/4” (12.9001) ... .......... 4
186692  BOLT, 1/2°-20X2 3/4" (12.9001) ... .......... 4
271562  BOLT, 5/8"-11X2” (12.9001) .. ... ... ........ 8
103343 @ WASHER, 1/2” FLAT (12.8190) .. ... .......... 4
103323  LOCKWASHER, 1/2" (12.9200) . .... .......... 8|8 8
103325  LOCKWASHER, 5/8” (12.9200) .. ... .......... 8
117064  NUT, 1/2"-13 HEX. (12.9120) . . ... ..o\ oo 8
117051 & NUT, 1/2"-20 HEX. (12.8120) . ... .o\ oo, 4 4
* REQUIRED WHEN REPLACING OIL
DESIGN BRACKET.
@ USED ON MODELS 8107 AND 12107.
& NOT USED ON MODELS 8107 AND 12107.
11.1077 - BRACKET, RADIATOR SUPPORT
5172258 4+ BRACKET .. ..o voeeeee e 1 1
5184198 £ BRACKET . ... .o vv oo e 1 1
5167615 WASHER (11.1073) + v oo 8
5168904 WASHER (11.1100). ... ... \ovvnm 8
109858  BOLT, 1/2"-20X1 7/8" (12.9001) . .. ... ... ... 8 8
103323  LOCKWASHER, 1/2" (12.9200) . .... .......... 8 8
117051  NUT, 1/2”-20 HEX. (12.8120) .. ... . ...\ ©ooo . 8 8
+ THRU 8A-182, 12A-1370.
# EFFECTIVE WITH 8A-183 AND
12A-1371.
11.1080 - SHIM, ENGINE SUPPORT
5160210 SHIM (O15") . ...\t e, AR
5160211 SHIM (005") . ... ...t e AR
5168934 SHIM (015”) ... ..o o AR
5168935 SHIM (005") . ... ...oovr e AR
5174895 SHIM (062"} ..........oo oo AR
5174896 SHIM (062") .. .......... ..o AR
11.1100 - SUPPORT, ENGINE REAR
#,= 5167621 SUPPORT .. ... oo e 2
#.= 51722569 SUPPORT .. ........oounvr il 2
5168904 WASHER............... ... ...........» 8
5168520 WASHER ............ooo o 8
# 186646  BOLT, 1/2"-13X1 3/4” (12.9001) ... .. ..... ... 8
181433  BOLT, 1/2”-20X1 3/4”" {(12.9001) ... .......... 8
# 271662  BOLT, 5/8"-11X2" (12.8001) . .... ...\ .o oo, 8
271587  BOLT, 5/8"-18X2" (12.9001) . ... ... ... 8
SOPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 53 OF 11.1000A

OCT., 1977



71 MPC ENGINES DETROIT DIESEL
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES « oo
PART 8 1 2 2 6
CFIG ... NUMBER ............ NAME AND DESCRIPTION ......... 7 0 a 1 6
1 1 2 6 6 8
6 9 2 0 5 1
11.1100 - SUPPORT, ENGINE REAR
(CONT'D)
# 103323  LOCKWASHER, 1/2" {12.9200)..... .......... 16
#* 103325 LOCKWASHER, 5/8” (12.9200) ..... .......... 16
117051  NUT, 1/2°-20 HEX. (12.9120) ... .. ............ 8
117063  NUT, 5/8”-18 HEX. (12.9120) ... .. ............ 8
# FIG. 3 OF 9.0000.
= FIG. 2D OF 9.0000.
11.1110 - PLATE, ENGINE FRONT SUPPORT
5172455 PLATE . .....oouoenins oo 2
BABTB79  PLATE ... ...t e 1 1

ng_Er 13;170F 11.1000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES « oo
PART 8 8 8 9 9 9
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 4 6 8 0 7 9|1
8 8 8 9 9 0
5 7 9 6 8 )
11.1001 - BASE, ENGINE MOUNTING
* 5172331 @ BASE (TWIN) . ... oot oo 1
5172471 @ BASE (TWIN) . . .o o ooe e e 1
5172807 # @ BASE(QUAD) . ... ... .'o oo, -1
5186483 & @ BASE (QUAD) ... ... oo ov oo 1
* 5174664 @ BASE (TWIN) . .. ....... .\ oo, 1
5177789 % BASE (INCLUDES CONVERTER TANK)TWIN) .. ... 1
5184305 + @ BASE (INCLUDES CONVERTER TANK) .. ...... 1
(TWIN)
5184304 @ BASE (INCLUDES CONVERTER TANK)(TWIN) .. ... 1
5175137 @ BASE (INCLUDES CONVERTER TANK)TWIN) ... .. 1
5142549 PLUG, 3/4" PIPE (12.9550) . ... ............... 1
* FIG. 2D OF 9.0000.
@ NOT SERVICED.
# THRU 24A-232.
& EFFECTIVE WITH 24A-233.
% THRU 8A-235.
+ EFFECTIVE WITH BA-236.
11.1050 - RAIL, ENGINE MOUNTING
5172459 RAIL(LH) .. ... 1
5172460 RAIL(RH.).......onono e 1
5169887 SCREW, ADJUSTING (11.1001) ... .. .......... 4
179884  BOLT, 1/2”-13X1 3/8” (12.9001) ... .......... 4
186646  BOLT, 1/2°-13X1 3/4" (12.9001) ... .......... 8
103323  LOCKWASHER, 1/2" (12.9200) . .... .......... 12
145015  NUT, 3/4°-16 HEX. LOCK (12.8140) .. .......... 4
11.1075 - BRACKET, ENGINE SUPPORT
5158667 BRACKET (FRONT).........o' o, 4 2 2
# 5176819 * BRACKET (FRONT) ... ... ... ... o 2
5172451 BRACKET (FRONT)........ ..o oo, 2
5120349 BRACKET (FRONT) ... ... ... .o, 4
179882  BOLT, 1/2"-13X1 1/8” (12.9001) ... ..... ... .. 8 4 4
442733  BOLT, 1/2"-13X1 1/4” (12.8001) . .. .. ... ... .. 2
179884  BOLT, 1/2"-13X1 3/8” (12.9001) ... .......... 16
181431  BOLT, 1/2"-20X1 1/2* (12.9001) ... .......... 8
181433 * BOLT, 1/2"-20X1 3/4” (12.9001) ... ... ... .. 8 4
181433  BOLT, 1/2°-20X1 3/4” (12.9001) . .. ... ...... 6
442734  BOLT, 1/2”-13X4" (12.9001) .. ... ..o, 2
271595  BOLT, 5/8"-18X4” (12.9001) .. ... ... ... .. 4
103345  WASHER, 5/8” FLAT (12.9190) .. ... .......... 4
103323  LOCKWASHER, 1/2" (12.9200) . . ... .......... 24 8 14
103325  LOCKWASHER, 5/8* (12.9200) .. ... .......... 4
117051 @ NUT, 1/27-20 HEX. (12.9120) ... ... ... ... .. 4
117051  NUT, 1/27-20 HEX. (12.9120) . .. .. .. ... 16 6
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 55 OF 11.1000A

OCT., 1977



FIG L.

* O R

PAGE

1

MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE
PART
NUMBER ............ NAME AND DESCRIPTION .........

11.1075 - BRACKET, ENGINE SUPPORT
(CONT'D)

117053  NUT, 5/8"-18 HEX. (12.9120)

# FIG. 4 OF 9.0000.

* REQUIRED WHEN REPLACING OIL

DESIGN BRACKET.

@ NOT USED ON MODELS 8107 AND 12107.

% OBSOLETE

11.1077 - BRACKET. RADIATOR SUPPORT

5172258 + BRACKET
5184198 # BRACKET

5172897 BRACKET............. ... .. ... .. . a...
5167615 WASHER(11.1073)........ ... .. ... ... ......
109858 BOLT, 1/27-20X1 7/8" (129001) ... ..........
100055 BOLT, 1/27-20X2 1/2" (12.8001) ... ..........
103323 LOCKWASHER, 1/27 {12.9200)..... ..........
117061 NUT, 1/27-20 HEX. (12.9120) . . ... ............

* FIG. 4 OF 9.0000.

+ THRU 8A-182, 12A-1370

7 EFFECTIVE WITH 8A-183,

12A-1371.

11.1080 - SHIM, ENGINE SUPPORT

5168934 SHIM (015"} ....... ... .. .. ... . .. i,
6168935 SHIM(005").......... .. ... ... ... ... .....
5174895 SHIM(.062")...... ... ... ... ... ... . .....
5174896 SHIM(.0627)...... ... ... ... ... ... . .. ...,
6176278 SHIM (006"} ...... ... .. ... ...
5176279 SHIM(010")......... ... ... .. ... . ..
5176280 SHIM(062")............ ...,

11.1100 - SUPPORT, ENGINE REAR

5172259 SUPPORT ...... ... ... ..o it
5168904 WASHER............... ... .. ...,
186646 BOLT, 1/27-13X1 3/4" (128001} ... ..........
181433 BOLT, 1/27-20X1 3/4” (12.8001) ... ..........
103323 LOCKWASHER, 1/2" (12.8200) ..... ..........
117051 NUT, 1/2"-20 HEX. (12.8120) . . ... .. ..........

# FIG. 3 OF 9.0000.
= FIG. 2D OF 9.0000.

11.1110 - PLATE, ENGINE FRONT SUPPORT
5172465 PLATE

5167879 PLATE
5176514 @ PLATE

56 OF 11.1000A

oCT., 1977

AR
AR

DETROIT DIESEL

.................. TYPES ... e
8 8 9 9
6 8 o 7 9
8 8 8 9 9 0
5 7 9 6 8 0
4
1 1 1
1 1 1
2
321 8 818
8 818
16
16| 8 8|8
16)] 8 8|8
AR
AR
AR
AR
AR
2
8
8
8
16
8
1 1
1 1

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL

71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE
..................... TYPES ... .
PART 8 8 8 9 9 9
..FIG ...NUMBER ............ NAME AND DESCRIPTION ......... 4 6 8 0 7 911
8 8 8 9 9 0
5 7 9 6 8 0

11.1110 - PLATE, ENGINE FRONT SUPPORT
(CONT'D)

@ REQUIRED WHEN REPLACING OIL
DESIGN BRACKET.

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 57 OF 11.1000A
OCT., 1877



71 MPC

PART
..FIG ... NUMBER ..

ENGINES
11.1000A ENGINE MOUNTING AND BASE

11.1001 - BASE, ENGINE MOUNTING

5174841 *
5182111 *
5183279 *
5172331 *
5184795 *
5173108 *
5178251 *
5169887
451082

BASE (TWIN) . . oo eo e e
BASE (TWIN) - . o v oo e e
BASE (TWIN) . . oo e oot e e oo
BASE (TWIN) . . o oot e e
BASE (QUAD) . .« o v e oot e
BASE (TWIN) . . oo veoe e e
BASE (QUAD) . .« o v eee et
SCREW, ADJUSTING . ... oo,
NUT, 3/4"-16 HEX. LOCK (12.8140) .. ..........
* OBSOLETE.

11.1002 - PLATE, LIFTING

5173046
181507
103326

11.1072

5183274
5183275

PLATE . ...
BOLT, 3/4"-16X3/4” (12.8001) .... ...........
LOCKWASHER, 3/4" (12.9200)

- MOUNTING, ENGINE FRONT SUPPORT

ELASTIC

PLATE . ...
CUSHION

11.1073 - SPACER, ENGINE FRONT SUPPORT

5183276

11.1075 -

5158557
5173045
186725
271587
186692
103323
103325
1170561

SPACER . ... ..

BRACKET, ENGINE SUPPORT

BRACKET (FRONT)
BRACKET . ... ...
BOLT, 1/2"-13X1 1/2" (12.9001) . ..
BOLT, 5/87-18X2" (12.9001) .. ... ............
BOLT, 1/2"-20X2 3/4" (12.9001) . ..
LOCKWASHER, 1/2” (12.9200). . ...
LOCKWASHER, 5/8" (12.9200)
NUT, 1/2"-20 HEX. (12.9120)

11.1077 - BRACKET, RADIATOR SUPPORT

5172268 *

5184198 # BRACKET

5172897

BRACKET

BRAGKET |1

PAGE 58 OF 11.1000A

OCT.,, 1977

DETROIT DIESEL

..................... TYPES oot
1 1 1 1 1
ol1lof1|1}1f2]1]3]1]|3]1
alolel1lal2|a|3]|7|3|9]|4a
5 2 ) 4 8 2
1111 1
1
1
1
1
1
1
4
4
2
4
4
2
2
8
2
2
4
4
4 4
4 8
4
4 4
1 1 1
1 1
2
16 16

COPYRIGHT 1877 GENERAL MOTORS CORPORATION



DETROIT DIESEL - 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES « o oee et
PART 1 1 1 1 1
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... ol1]ol1|1|1]2]1]3 31
4alo|le|1]lal2]al3|7]|3]|9]4a
5 2 0 4 8 2
11.1077 - BRACKET, RADIATOR SUPPORT
{CONT'D)
5121674 WASHER(11.1073) ...\ vv e, 8 32
109858  BOLT, 1/2"-20X1 7/8" (12.9001) ... .......... 8 8 8 16
103323  LOCKWASHER, 1/2” (12.9200) .. ... .......... 8 8 8 16
117051  NUT, 1/27-20 HEX. (12.9120) . . ... oo .. 8 8 8 16
* THRU 8A-182, 12A-1370.
# EFFECTIVE WITH 8A-183, 12A-1371.
11.1080 - SHIM, ENGINE SUPPORT
5173359 SHIM (005°) . ..\ ooves e AR
5173360 SHIM (O15") ... oo ioes o AR
5173361 SHIM (062°) .. ... oviee e AR
5184950 SHIM (005”) . ..o uveees e, AR
5184949 SHIM (015%) . ...\ oois e AR
11.1100 - SUPPORT, ENGINE REAR
5182110 SUPPORT (ENGINE AND GENERATOR) ... ....... 2
B174539  SUPPORT .. ..o iiiin e 2
5182163 BLOCK, INSULATOR . ... .o\vs oo, 2
5182155 SLEEVE, INSULATOR ... ....... 0o, 8
5171177 WASHER, INSULATOR (11.1162) . .... ......... 8
171179  SPACER (11.1180) . oo v e e e oeeeeannnnn, 8
186726  BOLT, 1/2”-13X1 1/2” (12.9001) ... .......... 8
215906  BOLT, 9/16”-18X2 3/4” (12.9001) ... ......... 8
106266  WASHER, 9/16” FLAT (12.9190).... .......... 8
103323  LOCKWASHER, 1/2" (12.8200) ... .. .......... 8
120898 LOCKWASHER, 9/16" (12.9200) ..... ......... 8
11.1110 - PLATE, ENGINE FRONT SUPPORT
B157879  PLATE . ...t oeiee e 1
11.1230 - SUPPORT, CONTROL CABINET MOUNTING
5176067 SUPPORT (10.2230) . ... ...... oo, 2|2
181428  BOLT, 1/27-20X1 1/8” (12.9001) ... .......... 4|4
181443  BOLT, 1/2"-20X3 1/4” (12.9001) ... .......... 4|4
103323  LOCKWASHER, 1/2” (12.9200)..... .......... 8|8
117051  NUT, 1/2"-20 HEX. (12.8120) .. . .. ............ 8|s
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 59 OF 11.1000A

OCT., 1977



RG L

PAGE
ocCT.,

1

MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE
PART
NUMBER ............ NAME AND DESCRIPTION .........

11.1001 - BASE, ENGINE MOUNTING
FOR TYPE 175 USE 155.

5185498 * @ BASE (TWIN) . . ..o o vt e
5185499 & @ BASE (TWIN) . . ..o o oot e
5184304 % @ BASE (INCLUDES CONVERTER TANK) . .
(TWIN)
5184305 % @ BASE (INCLUDES CONVERTER TANK) . .
(TWIN)
5185485 @ BASE (TWIN) . . ..o oot es et
5186251 @ BASE (QUAD) . . . ..o oveoe e
5187059 @ BASE (TWIN) . . . ..o oo it e
5110084 @ BASE (QUAD) . . . ..o \v oo
5172807 @ BASE(QUAD) . . ... ..ooveeeee e
5169887 SCREW, ADJUSTING .........oovrnnnnnnn..
451082  NUT, 3/4"-16 HEX. LOCK (12.9140)............
# FIG. 7B OF 9.0000.
* THRU 12A-3210.
@ OBSOLETE.
& EFFECTIVE WITH 12A-3211.
% DIPSTICK, FILLER PIPE AND RELATED
ITEMS ARE SHOWN IN 8.3000B TORQUE
CONVERTER LINES.

11.1050 - RAIL, ENGINE MOUNTING

5186423 # RAIL (LH) . . ...t e
5186422 # RAIL (RH) ... ..o e,
179884  BOLT, 1/2"-13X1 3/8" {12.9001). . .

186646 BOLT, 1/2"-13X1 3/4” (12.9001)... ..........
103323 LOCKWASHER, 1/2” (12.8200)..... ..........
451082 NUT, 3/4"-16 HEX. LOCK (12.9140) .. ..........

# OBSOLETE

11.1070 - SUPPORT, ENGINE FRONT

5119936 BRACKET ............... .. ... i,
442733 BOLT, 1/2"-13X1 3/4" (12.8001) ... ..........
271637 BOLT, 3/4"-16X2 3/4" (12.9001) ... ..........
103323 LOCKWASHER, 1/2” (12.9200)..... ..........
103326 LOCKWASHER, 3/4” (12.9200)..... ..........
117054 NUT, 3/4"-16 HEX. (12.8120) ... .. ............

11.1072 - MOUNTING, ENGINE FRONT SUPPORT

ELASTIC
5183274 PLATE. .. ... ... . ... .. .
5183275 CUSHION ........ .. ... i,

60 OF 11.1000A
1977

DETROIT DIESEL

.................... TYPES . oo
1 1 1 1 2
1141115116117 ]2]|0]2
417141115 }516}7]/]0{4]|0
5 8 4 5 2 7

1
1
1
1
1
1
1
1
1
4 4| 4
4 4
1
1
4
8
12
4
2
2

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROI!'T DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES ........ . i
PART 1 1 1 1 1 2
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 411141616 |1]7}12]0]}2
4{4|7|4|1|5|5|6|7]0]|]4|0
5 8 4 5 2 7
11.1073 - SPACER, ENGINE FRONT SUPPORT
5183276 SPACER.......... ... .. i 8
11.1075 - BRACKET, ENGINE SUPPORT
51568567 BRACKET(FRONT)........... ... ... ......... 2141412
5176819 SUPPORT............ ... .. ...ciiiiiinan.. 2] 2
179882 BOLT, 1/27-13X1 1/8" (12.9001) ... .......... 8|814
181429 BOLT, 1/27-20X1 1/4" (12.9001) ... .......... 4
181431 BOLT, 1/2"-20X1 1/2" {12.9001) ... .......... 8|8
181433 BOLT, 1/2"-20X1 3/4” (12.8001) ... .......... g8|8
186692 BOLT, 1/2"-20X2 3/4” (12.89001)... .......... 4
103323 LOCKWASHER, 1/2" (12.8200)..... .......... 4 124124 8
117051 NUT, 1/2"-20 HEX. (12.9120) . .. .. . ........... 4 116|161} 4
11.1077 - BRACKET, RADIATOR SUPPORT
B184198 ##BRACKET ... ... ..o i e, 111
6172897 BRACKET .......... ... ... ... 212
5121674 WASHER(11.1073)............... ... ....... 818 32|32
109858 BOLT, 1/2"-20X1 7/8" (12.8001) ... .......... 8|8
100055 BOLT, 1/2"-20X2 1/2" {12.9001) ... .......... 16116
103323 LOCKWASHER, 1/2" (12.9200) . .... .......... 8|8 16|16
117051 NUT, 1/2"-20 HEX. (12.9120) . . ... ............ 8!8 1616
3 EFFECTIVE WITH 8A-183, 12A-1371.
11.1080 - SHIM, ENGINE SUPPORT
5184950 SHIM(006")......... ... ... ... ........... AR|AR] AR
5184949 SHIM(0156") . ... ... ... . ... ... .. ... ... ... AR|AR|AR
5168936 SHIM(O015")............ ... ... ... .. ...... AR| AR
5168934 SHIM(005")......... ... ... .coviirinnnnnnn ARIAR
11.1100 - SUPPORT, ENGINE REAR
5185141 SUPPORT (ENGINE AND GENERATOR) ... ....... 2
5182163 BLOCK, INSULATOR.......... .............. 2
5182165 SLEEVE, INSULATOR........................ 8
5171177 WASHER, INSULATOR (11.1162)..... ......... 8
5171179 SPACER(11.1180).......... ............... 8
186725 BOLT, 1/2"-13X1 1/2" (12.8001) ... .......... 8
215906 BOLT, 9/167-18X2 3/4” (12.8001) ... ......... 8
106266 WASHER, 9/16” FLAT (12.8180}.... .......... 8
11.1110 - PLATE, ENGINE FRONT SUPPORT
6167879 PLATE............. ... i, 1
6128807 PLATE.............. .. it 1
6176614 PLATE ...... ... ... ... (it 212
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 61 OF 11.1000A

oCT., 1977



71 MPC ENGINES DETROIT DIESEL
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES « oo
PART 2 2 2 2 3 3
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 3{2|6}2|8|2]9|3(0o|3]0]|3
o{3{o|ls|3|8i{1{ol1]l0]7]0
8 2 7 0 4 8
11.1001 - BASE, ENGINE MOUNTING
5186483 * BASE ASSY. (QUAD) . . ... ... o, 1
5112956 * BASE ASSY. (TWIN). ... ..... .. ... ... ...... 1
5121607 * BASE ASSY. (TWIN) . ..o vovvs o, 1
51134685 * BASE ASSY. (TWIN) . . ..o ov e oo, 1
# 5172331 * BASE ASSY. (TWIN) + oo oo i, 1
5121806 * BASE ASSY. (TWIN) « ..o ovoe i, 1
5115037 * BASE ASSY. (TWIN) . ... oov e oo 1
5188771 * BASE ASSY. (QUAD) . ... o.os oo, 1
5169887 SCREW, ADJUSTING .. .....ovovrnnnnennnin. 4 4
# FIG. 2D OF 9.0000.
* NOT SERVICED.
11.1010 - CUSHION, ENGINE MOUNTING BASE
ISOLATION PAD
3291207 CUSHION . ..o\ oie et 10
11.1020 - CUP, ENGINE MOUNTING BASE ISOLATION
PAD
3291209 CUP .. ..ot 10
11.1030 - COVER, ENGINE MOUNTING BASE
ISOLATION PAD
3291208 COVER . ... .\ooore e, 10
11.1050 - RAIL, ENGINE MOUNTING
5118688 RAIL (RH) .. .. onveees oo, 1
5118689 RAIL (LH) .« oo oeen o oo 1
5169887 SCREW, 3/4"-16 (ADJUSTING) . .. .. ........... 4
179884  BOLT, 1/2"-13X1 3/8" (12.9001) ... .......... 4
186646  BOLT, 1/2"-13X1 3/4” (12.9001) ... .......... 8
103323  LOCKWASHER, 1/2” (12.9200) .. ... .......... 12
451082  NUT, 3/4"-16 HEX. LOCK (12.9140) . .. ......... 4
11.1070 - SUPPORT, ENGINE FRONT
5167578 BRACKET .. ..ot e, 2
442733  BOLT, 1/2"-13X1 1/4” (12.8001) . .. .......... 8
271637  BOLT, 3/4"-16X2 3/4" (12.9001) ... .......... 2
103346  WASHER, 3/4” FLAT (12.8180)..... .......... 2
103323  LOCKWASHER, 1/2" (12.8200) .. ... .......... 8
PAGE 62 OF 11.1000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION

OCT., 1977



DETROIT DIESEL 71 MPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES . ...
PART 2 2 2 2 3
FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 3216121812193 (0|3{0]3
o(3|jo0(8|3(8j1y0(1{0(7}0
8 2 7 0 4 8
11.1070 - SUPPORT, ENGINE FRONT
(CONT'D)
103326 LOCKWASHER, 3/4” (12.8200)..... .......... 2
117054 NUT, 3/4"-16 HEX. (12,9120} .. ... ............ 2
11.1075 - BRACKET, ENGINE SUPPORT
51585657 BRACKET(FRONT)........... ... ............ 2
5120349 BRACKET(FRONT)........... ... ... ........ 4
5176819 SUPPORT............... .. .. iiiiiinnn... 2
179882 BOLT, 1/2"-13X1 1/8” (12.9001) ... .......... 8
179884 BOLT, 1/27-13X1 3/8" (12.9001) ... .......... 16
181431 BOLT, 1/27-20X1 1/2" (12.8001) ... .......... 8
181433 BOLT, 1/2"-20X1 3/4” (12.9001)... .......... 8
271595 BOLT, 5/8"-18X4” (12.8001) ..... ............ 4
103345 WASHER, 5/8” FLAT (12.9120)..... .......... AR
103323 LOCKWASHER, 1/2” (12.9200)..... .......... 16 16
1033256 LOCKWASHER, 5/8" (12.9200)..... .......... 4
117051 NUT, 1/2"-20 HEX. (12.9120) . ................ 16
117053 NUT, 5/87-18 HEX. (12.8120) . ................ 4
11.1077 - BRACKET, RADIATOR SUPPORT
5114885 BRACKET ..............c0vitirinnnnnnnn.n, 1 1
109858 BOLT, 1/27-20X1 7/8" (129001} ... .......... 8 8
6167616 WASHER, 1/2” BEVEL (11.1073).... .......... 16 16
103323 LOCKWASHER, 1/2" (12.8200)..... .......... 8 8
117051 NUT, 1/2"-20 HEX. (12.9120) .. ... ............ 8 8
11.1080 - SHIM, ENGINE SUPPORT
5168935 SHIM(O15")............ .. ................ AR
5168934 SHIM(005")............ .. .. ... ... ... ... AR
5184949 SHIM(O01567)........ ... ... .. .o iiiinnn. AR
5184960 SHIM(005")............ .. ... .o ivivnnn.. AR
5188113 SHIM(0657)............ ... .ccviinin.n.. AR
5176278 SHIM{005")............ ... .. ... cvviunn. AR AR
6176279 SHIM(Q10")...... ... ... ... .. .. ... AR AR
5176280 SHIM(116")............ ... ........ ... ... AR AR
11.1100 - SUPPORT, ENGINE REAR
5188809 BRACKET..................c.iviiniunnn.. 4
442733 BOLT, 1/2"-13X1 1/4" (12.900%) ... .......... 8
271632 BOLT, 3/47-16X3/4” (12.9001).... ........... 4
103323 LOCKWASHER, 1/2" (12.9200)..... .......... 8
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 63 OF 11.1000A

OCT., 1977



71 MPC

PART
..FIG ... NUMBER

ENGINES
11.1000A ENGINE MOUNTING AND BASE

............ NAME AND DESCRIPTION

11.1100 - SUPPORT, ENGINE REAR

103326

{CONT'D)
LOCKWASHER, 3/4" (12.9200)

11.1110 - PLATE, ENGINE FRONT SUPPORT

5176514
5172455
186310
186312
117049

PLATE « o ottt e
PLATE (TIE) . o v e oeoe e e e e
BOLT, 3/8"-24X3 1/2" (12.9001) . . .
BOLT, 3/8"-24X4" (12.9001)
NUT, 3/8"-24 HEX. (12.9120)

PAGE 64 OF 11.1000A

OCT., 1977

DETRO!T DIESEL

..................... TYPES .. ... .
2 2 2 3 3
3|]2|6{2|812|9]3|]0}|3(0]|3
o{3tolsi3i8j{1lol1j0t71]0
8 2 7 0 4 8
4
2
2 1 2
4
4
8

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MpPC ENGINES
11.1000A ENGINE MOUNTING AND BASE

..................... TYPES « oot e
PART 3 3 4 5
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 1/3|2|3|6|lal2]s
3|{1|9l8|3{9]|7]3
4 7 5 6
11.1001 - BASE, ENGINE MOUNTING
# 5172331 * BASEASSY. (TWIN) .. ..o\ eoee oo 1
5186251 * BASE ASSY. (QUAD) . ... ..oovv oo, 1
5184796 * BASE ASSY. (QUAD) . . ....oovs oo, 1
5138433 * BASE ASSY. (TWIN) . .. oo oos e, 1
5136799 SUPPORT (PILLOW BLOCK) (9.3470) ... ........ 1
5169887 SCREW, ADJUSTING . ... voeennonnnnnnns ala
455028  BOLT, 1/2°-20X1 1/2" (12.8001) ... .......... 4
223809  BOLT, 5/8”-18X1 1/2” (12.9001) ... .......... 8
103323  LOCKWASHER, 1/2" (12.9200) .. ... .......... 4
103326 LOCKWASHER, 5/8" {(12.9200) .. ... .......... 8
117051  NUT, 1/2"-20 HEX. (12.9120) . . ..« oo oveen .. 4
117053  NUT, 5/8"-18 HEX. (12.9120) . . ... ............ 8
451082  NUT, 3/4"-16 HEX. LOCK (12.9140) .. .......... ala
# FIG. 2D OF 9.0000.
* NOT SERVICED.
11.1075 - BRACKET, ENGINE SUPPORT
5158557 BRACKET (FRONT) . ...\ oo e 2|2
5120349 BRACKET (FRONT) . ...\ voien oo, 4
5172451 # BRACKET, ENGINE LIFTER (FRONT) ... .......... 2
5176819 SUPPORT . ..o ovveeins e, 2
179882  BOLT, 1/2"-13X1 1/8" (12.9001) ... .......... 8 8
179882  BOLT, 1/2"-13X1 1/8” (12.9001) ... .......... 4
442733  BOLT, 1/2"-13X1 1/4" (12.9001) ... .......... 2
442734  BOLT, 1/2"-13X4" (12.9001) ... .. «.ovnuvrnn.. 2
181431  BOLT, 1/2"-20X1 1/2" (12.8001) ... .......... 8
181433  BOLT, 1/2"-20X1 3/4” (12.9001) ... .......... 8|6
271695  BOLT, 5/8°-18X4” (12.9001) .. ... ....ovvov... 2
456235  BOLT, 5/8"-18X5 1/4" (12.9001) ... .......... 2
103345  WASHER, 5/8" FLAT (12.9120) .. ... .......... AR
103323  LOCKWASHER, 1/2" (12.9200) . .. .. .......... 8 24|14
103326 LOCKWASHER, 5/8" (12.9200) .. ... .......... 4
117051  NUT, 1/2-20 HEX. (12.9120) . . .+ o 'v v 16| 6
117063  NUT, 5/8"-18 HEX. (12.9120) . ... ......o0.00.. 4
# OBSOLETE
11.1077 - BRACKET, RADIATOR SUPPORT
5170439 BRACKET .. ... ..o, 1
# 5172897 BRACKET . ... 2
109868  BOLT, 1/2"-20X1 7/8" (12.8001) ... .......... 8
100055  BOLT, 1/2"-20X2 1/2" (12.9001) ... .......... 16
51676156 WASHER, 1/2” BEVEL (11.1073).... .......... 32
103323  LOCKWASHER, 1/2” (12.9200) . .... .......... 8 |16
117061  NUT, 1/2"-20 HEX. (12.8120) .. ... ..\ o©o v 8 |16
# FIG. 4 OF 9.0000.
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 65 OF 11.1000A

OCT., 1977



.WFIG ...

PAGE
OCT,,

1 M PC

PART
NUMBER

ENGINES
11.1000A ENGINE MOUNTING AND BASE

11.1080 - SHIM, ENGINE SUPPORT

5168935
5168934
5176278
5176279
5176280

SHIM (.015")
SHIM (.005")
SHIM (.005")
SHIM (.010")
SHIM (.116")

11.1110 - PLATE, ENGINE FRONT SUPPORT

5176514
5172455
5157879
5126926
186310
186312
117049

PLATE « v e e eeee e e
PLATE (TIE) « - o v oo oot e e e
BOLT, 3/8"-24X3 1/2" (12.9001) . ..
BOLT, 3/8"-24X4" (12.9001)
NUT, 3/8"-24 HEX. (12.9120)

66 OF 11.1000A

1977

DETROIT DIESEL

..................... TYPES ... i s
3 3 4
1]1]3]1]2[3|]6|4]|]2]|5
3{1/191813}917!3
4 7 5 6
AR
AR
AR
AR
AR
2
2
1
1
4
4
8

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



1.0000
1.1000
.1000A
.2000
.2000A
.3000
.3000A
.30008
.3000C
.3000D
.4000A
.5000A
.50008B
.6000
.7000
.7000A
.70008B
.8000
.B000A

-t ol wmh ol mad el ook wnd ok ot wnd adl o ok ik ok

2.0000
2.1000A
2.2000
2.2000A
2.3000A
2.4000
2.4000A
2.5000A
2.60004
2.7000A
2.8000A
2.9000
2.9000A

3.0000
3.1000A
3.2000A
3.3000A
3.4000
3.4000A
3.4000B
3.5000A

4.0000
4.1000A
4.1000B
4.1000C
4.2000A
4.3000A
4.4000A
4.5000A
4.6000A
4.7000A
4.8000A

GROUP NOMENCLATURE

ENGINE (less major assemblies)
Cylinder Block
Air Box Drains
Cylinder Head
Engine Lifter Bracket
Crankshaft, Oil Seals and stabilizers
Crankshaft Front Cover
Vibration Damper
Crankshaft Pulley
Crankshaft Pulley Beilt
Flywheel
Flywheel Housing
Flywheel Housing Adaptor
Connecting Rod and Piston
Camshaft and Gear Train
Balance Weight Cover
Accessory Drive

Valve and Injector Operating Mechanism

Rocker Cover

FUEL SYSTEM
Fuel Injector
Fuel Pump
Fuel Pump Drain
Fuel Filter
Fuel Manifold and/or Connections
Dual Fuel System
Fuel Lines and Fuel Cooler
Fuel Tank
Mechanical Governor
Hydraulic Governor
Injector Controls
Throttle Controls

AIR SYSTEM
Air Cleaner and/or Adaptor
Air Silencer
Air Inlet Housing
Blower
Blower Drive Shaft
Blower End Plate Cover
Turbocharger and Intercooler

LUBRICATING SYSTEM
Oil Pump
Oil Distribution System
Oil Pressure Regulator
Oil Filter
Qil Filter Lines
Qil Cooler and Marine Gear Lines
Oil Filler
Dipstick
Qil Pan
Ventilating System

5.0000
5.1000
5.1000A
5.2000A
5.20008
5.2000C
5.3000A
5.30008
5.4000A
5.40008
5.5000A
5.6000A
5.7000A

6.0000
6.1000A
6.2000A

7.0000
7.1000A
7.2000A
7.20008
7.3000A
7.4000A
7.40008B
7.4000C
7.5000A
7.6000A
7.7000A
7.8000A
7.10000A

8.0000
8.1000A
8.3000A
8.30008B

9.0000
9.1000A
9.2000A
9.3000A
9.4000
9.7000
9.9000

10.0000
10.1000A

11.0000
11.1000A

12.0000
12.2000A
12.3000A
12.4000A
12.5000A
12.6000A
12.6000B
12.6000C
12.6000D
12.6000E
12.8000A
12.80008
12.8000C

COOLING SYSTEM
Fresh Water Pump
Fresh Water Pump Cover
Water Outlet Manifold and/or Elbow
Thermostat
Water By-pass Tube
Radiator
Water Connections
Fan
Fan Shroud
Heat Exchanger or Keel Cooling
Raw Water Pump
Water Filter

EXHAUST SYSTEM
Exhaust Manifold
Exhaust Muffler and/or Connections

ELECTRICAL-—INSTRUMENTS
Battery Charging Generator
Battery Cables
Avtomatic Starting
Starting Motor
Instruments
Tachometer Drive
Shut-off, Alarm and O.S. Governor
Power Generator
Control Cabinet
Wiring Harness
Air Heater
Hydraulic Governor Solenoid

POWER TAKE-OFF
Power Take-off and/or Clutch
Torque Converter
Transmission Lines

TRANSMISSION AND PROPULSION
Hydraulic Marine Gear
Reverse and Reduction Gear {mechanical)
Power Transfer Gear
Transmission—Highway
Transmission—Off-highway
Transmission—Rail Car

SHEET METAL
Engine Hood

ENGINE MOUNTING
Engine Mounting and Base

MISCELLANEOUS
Bilge Pump
Vacuum Pump
Air Compressor
Hydravlic Pump
Gasoline Starter
Air Starter
Cold Weather Starting Aid
Hydravlic Starter
Hydraulic Starter Accessories
Supplies
Fabrication Material
Service Kits




DETROIT DIESEL

12.2001

12,2185

12.2230

12.2140 12.2050

12.2110

G

12.2030

12.2040 12.2020

12.2070

14584

12.2070

12.2140 122140 12.2100 12.2060

FIG. 1A BILGE PUMP

FIG. 1B VACUUM PUMP

12.2220

© 1977 General Motors Corp. Figs. 1A & 1B of 12.0000

Oct., 1977

71



DETROIT DIESEL 71ENGINES

-12.4090

12.40%90

12.4001

12.4010

12.4015

12.4375
12.4300

12.4005

12.4010

P 942

12.4085
12.4070

12.4095

FIG. 2C AIR COMPRESSOR (Bracket Mounted)

Oct.. 1977 Fig. 2C of 12.0000 © 1977 General Motors Corp.
*9



DETROIT DIESEL 71ENGINES

12.4085

12.4001
12.4300

12.4005

12.4375

12.4050

12.4070 14586

FIG. 2D AIR COMPRESSOR (Flange Mounted)

© 1977 General Motors Corp. Fig. 2D of 12,0000 Oct., 1977




7T1ENGINES

12.4037

12.4005 12.4020 12.4025 12.4040 12.4050

FIG. 3A AIR COMPRESSOR DRIVE

FIG. 4A STARTING AID

Oct., 1977 Figs. 3A & 4A of 12.0000 © 1977 General Motors Corp.




DETROIT DIESEL

T1ENGINES

12.5020

12.5010

12.5030

12.5015

12.5001 12,5001

FIG. 5A HYDRAULIC PUMP

12.5015

FIG. 5B HYDRAULIC PUMP DRIVE

12.5015

a7y

12.5010

P921

12,5021

© 1977 General Motors Corp. Figs. 5A & 5B of 12.0000

Oct., 1977

71



DETROIT DIESEL 71 ENGINES

12.6504

12.6509
\ JL /12.6501
//2-6508
%J ,? /-\/
Coy”, ) ((f\\ 12.6520 12.6513
S 6

12.6504 12.6520

/-\ :::): /d Q(:) Boaf 2C
P
12.6512 12.6532 0\\

12.6520

12.6535

12,6532 12.6525 12.6540 12.6543

/
,

Q\

12.6530 12.6543

P137

FIG. 6A HYDRAULIC STARTER

Oct., 1977 Fig. 6A Of 12. OOOO © 1977 General Motors Corp.



DETROIT DIESEL

71 ENGINES

12,6572
&7 12 6562
: 12 6582
12 6582

12,6580

12,6574

12 6574

12.6573

12.657¢6 12,6576 14587

* ‘ * OIL END ———V

14382

)

L——— NITROGEN END A

= o

ITEM 1 1TEM 2 ITEM 3

FIG. 6B HYDRAULIC STARTER ACCUMULATOR

© 1977 General Motors Corp. Fig. 6B of 12.0000

Oct., 1977

71



DETROIT DIESEL

71 ENGINES

(LT T ETTE TSR

12.6646
L

12.6643 -

/

|I|I |'|

iu'llll

12.6645
12.6645
12,6633 \Q 12,6633
= — m
\ 1§ J =
7 \ V4 \
12.6638 12.6638 12.6643 126638 12.6638 14580
FIG. 6C
12,6635  12.6635 12.6633 12.6640
12.6640
L
*r—l*—
' -—
o ~TNUNLET “
/
12.6635

\ L\ W S A,
: J%unsr
Jgm——— A — 9 = - 1 -
[
]

12.6643
12.6638

12,6633

12.6640 :

14588

FIG. 6D

Q 12.6640

HYDRAULIC STARTER HAND PUMP

Oct., 1977

Figs. 6C & 6D of 12.0000

© 1977 General Motors Corp.



DETROI DIESEL HENGINES

12.6625 1 2.6595\@
12.6597 12,6598 12.6625 \O 12.6615\®
12.6600 . 12.6622 © *12.6615
12.6603
p 12.6607
D0

7 ol Ei
B4R ) TP

12.6597

12.6602
12.6620 12.6608

12,6623 w
. 7@/]2.6620 ©\ 12.6595
12.6622
\0 *12.6615 12.6615

12.6595
—6 &
@\ 12,6615
12.6615 14590

% NOT SOLD SEPARATELY

12.6595

FIG. 6E HYDRAULIC STARTER ENGINE PUMP
(Belt Drive)

12,6625
12.6595
12.6622 \@ 12.6615\@
K 12,6615,
126590 12,6598 O Tesas

12,6597
67126623

12.6598 \
| 12,6602 12.6610 12.6607
/ (,——‘ N12.6615
/ 12.6600 :
A ; 12.6602 , 5
] ‘ .‘,
5 f '

3 0\§§
12.6597 12.6620%]2.6620 I ‘ 8:'5—‘2'6595
v \

12.6623 1266156 12.6615

v
12.6593 12.6600 12.6594

12.6597 12.6603

P04 ) 12.6622 .

12.6595 @\ 12.6615
, 12.6615
12.6595 NOT SOLD SEPARATELY

FIG. 6F HYDRAULIC STARTER ENGINE PUMP
(Direct Drive)

© 1977 General Motors Corp. Figs. 6E & 6F of 12.0000 Oct., 1977

71



DETROIT DIESEL 71ENGINES

12,6655

126552
12,6551

A

s, S
12.6590
.| 2.6870

12,6860
12.6855

12.6630
12,6570
12.6585

12.6682
12.6860

FIG. 6H TYPICAL HYDRAULIC STARTER INSTALLATION
(Direct Control)

Oct., 1977 Fig. 6H of 12,0000 © 1977 General Motors Corp.



DETROIT DIESEL 71ENGINES

12,6814 T‘&

12.6812

12.6808

NOT SOLD SEPARATELY

@—\\‘l- 1 ——

14591
12.6818 12.6818 12.6815 12,6815 . 12,6816 12.6810 12.6815 12.6817 12.6817

FIG. 6J REMOTE CONTROL MASTER CYLINDER

12,6661

o2
% % \\\ \12 6665
&

FIG, 6K FUEL PRIMER PUMP ASSEMBLY

© 1977 General Motors Corp. Figs. 6J & 6K of 12.0000 Oct., 1977




DETROIT DIESEL 71 MPC ENGINES
12.2000A BILGE PUMP

..................... TYPES ... ..o
PART 1 3 5 7 9 1
FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 1
2 4 6 8 1 1
0 3
12.2001 - PUMP ASSY., BILGE
A PUMP ASSY. INCLUDES ITEMS IN
12.2010 THRU 12.2140.
1A 5168716 PUMPASSY.(PIECE2)........ .. ............ Tl 111 1
1A 56169979 PUMP ASSY. (&IECE 1)........ ... ........... 111 111 111
1A 179884 BOLT, 1/2"-13X1 3/8" (12.8001)} ... .......... 2 21212 2|2 2
1A 181427 BOLT, 1/2"-20X1” (12.9001)..... ............ 111
1A 181429 BOLT, 1/2"-20X1 1/4” (12.9001) ... .......... 2 2
1A 181433 BOLT, 1/2"-20X1 3/4" (128001) ... .......... 2
1A 181436 BOLT, 1/2"-20X2 1/4” (12.9001) ... .......... 111
1A 103323 LOCKWASHER, 1/2" (12.9200)..... .......... 2122121221212 12)12(2]2
117051 NUT, 1/2"-20 HEX. {(12.8120) . . ... ............ 2 2
12.2010 - BODY, BILGE PUMP
1A 5197518 BODY ... ... ... .. 11111 111 1
1A 5197518 BODY ........ ... ... ... ... 111 111 111
1A 5163834 WASHER(55600)................ ... ..., 6|6|6|6|6[6|]6|6]|6]|6|61]6
1A 123213 NUT, 5/16"-18 HEX. BR. (12.9120).. .......... 6|6|6|6|6|6|6[6|6(6]|6]6
12.2020 - STUD, BILGE PUMP BODY
1A 5190446 STUD.......... ... ... .. . ..., 616(6|616[({6|16;6|6]6(6]|6
12,2030 - GASKET, SET, BILGE PUMP BODY
A GASKET SET INCLUDES ONE EACH OF
.005” AND .010” THICK GASKET.
1A 5164528 # GASKET SET ....... ... .. ... . ..., L [ T T T T T T A O T OO |

# OBSOLETE.

12.2040 - IMPELLER AND SHAFT ASSY., BILGE
PUMP
INCLUDES PIN IN GROUP 12.2040.
1A 5190464 |IMPELLER AND SHAFT ASSY
5190442 PIN

12.2050 - HOUSING, BILGE PUMP IMPELLER

1A 5190429 HOUSING ............... .. ..ciiinivnon.. .. N I T T O A T O T T O T O T
1A 134518 DRAINCOCK, 1/8" (12.8510) ...... ........... LR [ T T T T O T T O Y O T O O I IO
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 1 OF 12.2000A

OCT., 1977



N 2 [C R

1A

1A
1A
1A

1A

1A

1A

1A
1A

1A

PAGE

OCT,,

MPC ENGINES
12.2000A BILGE PUMP
PART
NUMBER ............ NAME AND DESCRIPTION .........

12.2060 - PACKING, BILGE PUMP SHAFT

5160375
5190476

12.2070 - GLAND, BILGE PUMP SHAFT PACKING

5190439 GLAND ................ ... i,
5190452 LOCK...... ... ... ... . . . ... i,
122002 NUT, 6/16”-24 HEX. BR. (12.9120) .. ..........

12.2080 - STUD, BILGE PUMP SHAFT PACKING
GLAND

5190444 STUD....... ... ... . ...

12.2090 - BUSHING, BILGE PUMP SHAFT
5164453

12.2100 - BEARING, BILGE PUMP SHAFT
954143

12.2110 - SHIM, BILGE PUMP SHAFT BEARING
5190443

12.2120 - RETAINER, BILGE PUMP SHAFT BEARING

5190440
110570

RETAINER . .............
(12.9010)

12.2130 - CUP, BILGE PUMP GREASE
5190441 CUP

12.2140 - PULLEY ASSY. BILGE PUMP DRIVEN
A PULLEY ASSY. CONSISTS OF PULLEY

AND FLANGE WHICH ARE NOT SERVICED
SEPARATELY.

2 OF 12.2000A

1977

PACKING (5.6170) ... ...... ... .. ... o ..
PACKING ........ ...

BUSHING . ..... ... ... . .

BEARING (N.D. 88503X1C)....... ............

SHIM(0O05”) . ......... . i

SCREW, #10-24X1/2” FIL.HD.BR.... .........

DETROIT DIESEL

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
12.2000A BILGE PUMP

..................... TYPES .o ooeee e
PART 1 3 5 7 9 1
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 1
2 4 6 8 1 1
0 3
12.2140 - PULLEY ASSY. BILGE PUMP DRIVEN
(CONT'D)
1A 5190447 PULLEY ASSY. ..ottt I R O A T AR AT N U T A BT
1A 190450 LOCK . .. ..ottt e 222221212 |2)2|2]2]2
1A 1245646  KEY, 5/32"X5/8” WOODRUFF (12.9350) . ... .... AR R R R R
1A 1143561  SCREW, 1/4"-20X3/8" FIL.HD. .... ........... 21212212222 212]2/{2
(12.9010)
1A 103319  LOCKWASHER, 1/4” (12.8200) .. ... .......... 212212212122 )2(2]2]2
1A 117053  NUT, 5/8"-18 HEX. (12.9120) .. ... ...\ u. .. O A AT BET AR AT AT KT AT ACT B O
12.2185 - COVER, BILGE PUMP PRIMING PLATE
1A 5119924 COVER (AT EXHAUST MANIFOLD) (6.1100) ... ... 1 1111 111 1] 1
1A 123197  NUT, 5/16"-18 HEX. (12.9120) . . .. ..o .. 2 2|22 212 2|2
12.2187 - GASKET, BILGE PUMP PRIMING PLATE
COVER
1A 51566319 GASKET(5.5610) .. ... ..ouvr oo, 1 11141 1|1 11
12.2190 - TUBE, BILGE PUMP PRIMING
5169798 TUBE ASSY. (DEV. L. 47 13/16") ... ........... 1
225828  ELBOW, 1/2”" INV.FL.TUBE .. . ... ..., 2
90 DEG. (12.9480)
12.2195 - CLIP, BILGE PUMP PRIMING TUBE
5153473 CLIP (4.6040) ... .. ...oov o, 1
12.2220 - CONNECTOR, BILGE PUMP PRIMING TUBE
1A 5163733 CONNECTOR (12.4085)..........coouneo.... 2 2122 212 212
12.2230 - HOSE, BILGE PUMP PRIMING TUBE
1A 5175219 HOSE (3/8"ID.X22") . . o oo vee e 1 1111 11 141
12,2260 - BRACKET, BILGE PUMP
1A 5168886 # BRACKET .. ... oo oe e e 1 1
1A 5168959 * BRACKET .. ........vvoir s, 1
1A 5168361 # BRACKET . . ... v 1
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 3 OF 12.2000A

OCT., 1977



..FG ...

1A
1A

1A
1A
1A
1A

1A

PAGE
ocCT,,

1 MPC

PART
NUMBER

ENGINES
12.2000A BILGE PUMP

12.2250 - BRACKET, BILGE PUMP

(CONT'D)
5170063 BRACKET ......................
5170064 @ BRACKET .. ....................
5172456 BRACKET......................
5178628 BRACKET......................
5183018 BRACKET(AENGINE)......... ...
186612 BOLT, 3/8"-16X1 3/8" (12.9001) . ..
186628 BOLT, 3/8"-16X1 1/2" (12.9001) ...
186646 BOLT, 1/2"-13X1 3/4" (12.9001) . ..
181433 BOLT, 1/2”-20X1 3/4" (12.8001) ...
103321 LOCKWASHER, 3/8” (12.8200) . ....
103323 LOCKWASHER, 1/2” (12.9200).....
117051 NUT, 1/2"-20 HEX. (12.9120)......

* NOT AVAILABLE FOR SERVICE.
@ NOT SERVICED; REPLACE WITH
5183016 BRACKET AND INCLUDE
3-5164789 SPACER.

# OBSOLETE.

12.2255 - SHIM, BILGE PUMP BRACKET

5174033

SHIM (062“) (TO BASE) . ...... ...

4 OF 12.2000A

1977

1

2
3

4
3

4

4

AR

DETROIT DIESEL

........ TYPES ......... .o
1
1
6 8 1 1
0 3
1
111
1
1
3
313
2
11
3|83 3
11112

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
12.2000A BILGE PUMP

..................... TYPES ... ...
PART 1 1 1 2 2 3
LFIG...NUMBER ............ NAME AND DESCRIPTION ......... 4 6 8 2 5 0
1 1 2 2 2
5 7 0 4 6
12.2001 - PUMP ASSY., BILGE
A PUMP ASSY. INCLUDES ITEMS IN
12.2010 THRU 12.2140.
1A 5168716 PUMPASSY.(PIECE2)........ .. ... ... .. 1 111111 1 111
1A 5169979 PUMPASSY. (PIECE1)........ .............. 1 1 1
1A 179884 BOLT, 1/2"-13X1 3/8" (12.9001) ... .......... 2 212|2
1A 181429 BOLT, 1/2"-20X1 1/4” (12.9001) ... .......... 21212
1A 181433 BOLT, 1/2"-20X1 3/4" (12.9001) ... .......... 2
1A 103323 LOCKWASHER, 1/27 (12.9200)..... .......... 2|1212)12]2 2122
117051 NUT, 1/27-20 HEX. (12.8120} . .. .. .. ... ...... 2{2 2
12.2010 - BODY, BILGE PUMP
1A 6197518 BODY ......... ... .o 1 LI T I IO B 1 111
1A 5197519 BODY .............. ... 1 1 1
1A 5163834 WASHER(5.5600)................c..oo.on... 6|6|6|6|6|6|6|6|6|61|6
1A 123213 NUT, 5/16”-18 HEX. BR. (12.9120).. .......... 6/]6|616|6]6|6|6|6]|6]|6

12.2020 - STUD, BILGE PUMP BODY
1A 5190446 STUD

12.2030 - GASKET, SET, BILGE PUMP BODY

A GASKET SET INCLUDES ONE EACH OF
.005" AND .010” THICK GASKET.

1A 5164528 # GASKET SET . .. ..o \ove i oo, U BT AT BT N BN BT T AT AR O

# OBSOLETE. :
12.2040 - IMPELLER AND SHAFT. ASSY., BILGE PUMP

INCLUDES PIN IN GROUP 12.2040.

1A 5190464 IMPELLER AND SHAFT ASSY.................. T EETR AR TR TR DR AT AT AT AT AT O
5190442 PIN [
12.2050 - HOUSING, BILGE PUMP IMPELLER
1A 5190429 HOUSING .........ovurir o I T U T T T AN T BT BT A
1A 134519  DRAINCOCK, 1/8” (12.9510)...... ... ... . ... IR EREREEEREEERER R E
12.2060 - PACKING, BILGE PUMP SHAFT

1A 5160375 PACKING (5.6170)....................cu.... 4141414141414 [4]4]4]4
5190476 PACKING

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 5 OF 12.2000A
oCT., 1977



..FIG ...

1A
1A
1A

1A

1A

1A

1A
1A

1A

1A
1A
1A
1A

1A

PAGE

OCT.,

1

MPC

PART

12.2070 - GLAND, BILGE PUMP SHAFT PACKING

5190439
51904562
122002

12.2080 - STUD, BILGE PUMP SHAFT PACKING GLAN$

5190444

12.2090 - BUSHING, BILGE PUMP SHAFT

5164453

12.2100 -

954143

12.2110 - SHIM, BILGE PUMP SHAFT BEARING

5190443

12.2120 -

5190440
110670

12.2130 - CUP, BILGE PUMP GREASE

5190441

12.2140 - PULLEY ASSY. BILGE PUMP DRIVEN

5190447
5190450
124546
114351

103319

NUMBER ..

ENGINES
12.2000A BILGE PUMP

GLAND .. ... .. ..
LOCK . ...

BUSHING ... ... ... ... ... .. . .

BEARING, BILGE PUMP SHAFT
BEARING (N.D. 88503X1C)...................

SHIM(005") . ... ... ..

RETAINER, BILGE PUMP SHAFT BEARING

RETAINER . ...\ttt e
SCREW, #10-24X1/2" FIL. HD.BR. ... .........
(12.8010)

A PULLEY ASSY. CONSISTS OF PULLEY
AND FLANGE WHICH ARE NOT
SERVICED SEPARATELY.

PULLEY ASSY. . ...ttt
LOCK . oottt e e e
KEY, 5/32"X5/8" WOODRUFF (12.9350)
SCREW, 1/4”.20X3/8" FIL. HD
(12.9010)

LOCKWASHER, 1/4" (12.9200) ... ..

6 OF 12.2000A

1977

DETROIT DIESEL

................... TYPES .. .. ...
1 1 2 2 3
6 8 2 5 0
1 1 2 2 2
5 7 0 4 6

N NaN-=
N NN =
N NN
N N=N-=
N NN
N NN
N N =N -
N N =N
M) Na N
N N=aN-=

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL

..FG ...

1A
1A

1A

1A

1A

1A
1A
1A
1A
1A
1A
1A
1A
1A

1A

12.2000A BILGE PUMP

PART
NUMBER ............ NAME AND DESCRIPTION . ........
12.2140 - PULLEY ASSY. BILGE PUMP DRIVEN
(CONT'D)
117053  NUT, 5/8”-18 HEX. (12.9120) . . ... ... .o\ . ...
12.2185 - COVER, BILGE PUMP PRIMING PLATE
5119924 COVER (AT EXHAUST MANIFOLD) (6.1100) ... ...
123197  NUT, 5/16"-18 HEX. (12.9120) . .. .............
12.2187 - GASKET, BILGE PUMP PRIMING PLATE
COVER
5156319 GASKET (5.5610) . .. ..o\vs oo ..
12.2190 - TUBE, BILGE PUMP PRIMING
5169798 TUBE ASSY. (DEV. L. 47 13/16") ... ...........
225828  ELBOW, 1/2" INV. FL. TUBE 90 DEG. .. .........
(12.9480)
12.2220 - CONNECTOR, BILGE PUMP PRIMING TUBE
5163733 CONNECTOR (12.4085) ... ...................
12.2230 - HOSE, BILGE PUMP PRIMING TUBE
5175219 HOSE (3/8°1.D.X22") . . oo e oo
12.2250 - BRACKET, BILGE PUMP
5168886 # BRACKET .. ..ot ee s e
5170053 BRACKET . ...........ooooio
5183017 BRACKET(CENGINE) ... ...... oo,
5183016 BRACKET (AENGINE)......... ..o,
5183015 BRACKET (CENGINE)......... ..o,
5185427 BRACKET ............... ... ... ...
5178854 BRACKET ............... ..o
186612  BOLT, 3/8”-16X1 3/8” (12.9001). .. ..........
186628  BOLT, 3/8"-16X1 1/2” (12.9001) ... ..... ... ..
186646  BOLT, 1/2"-13X1 3/4” (12.9001) ... ..........
181433  BOLT, 1/2"-20X1 3/4" (12.9001) ... ....... ...
103321  LOCKWASHER, 3/8" (12.9200)..... ..........
103323  LOCKWASHER, 1/2" (12.9200) . .... ..........
117051  NUT, 1/2”-20 HEX. (12.8120) . . ... .. ... ... ...

COPYRIGHT 1977 GENERAL MOTORS CORPORATION

1
a

1

5
1 1
1 1
2|2
1 1
212
1 1
1

1
3|3
33

-

—_

P C ENGINES

TYPES ... .. ... ... L
2 2 3
2 5 0

2 2

4 6

ty1 i
2
t{1i1
21212
LI I
1

1
1
3(3
2
313
2

PAGE 7 OF 12.2000A
OCT., 1977



71 MPC ENGINES DETROIT DIESEL
12.2000A BILGE PUMP

..................... TYPES o ooeee e
PART 1 1 1 2 2 3
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... a 6 8 2 5 0
1 1 2 2 2
5 7 0 4 6
12.2250 - BRACKET, BILGE PUMP
(CONT'D)
# OBSOLETE.
12.2255 - SHIM, BILGE PUMP BRACKET
5185520 SHIM (.060") (TOBASE) .. ..... «ouovrrnnn... AR
PAGE 8 OF 12.2000A COPYRIGHT 1977 GENERAL MOTORS CORPORATION

OCT., 1977



DETROIT DIESEL 71 MPC ENGINES
12.3000A VACUUM PUMP "

..................... TYPES .o
PART 1 6 9 2 2 3
.FIG...NUMBER ............ NAME AND DESCRIPTION ......... 1 9 5
2 7 1 2 3 3
2 6 4 6
12.3001 - PUMP ASSY., VACUUM
NOTE: SERVICE ON COMPONENT PARTS
OF VACUUM PUMP ASSEMBLIES IS
HANDLED BY BENDIX PRODUCTS
DIVISION, SOUTH BEND, INDIANA.
(FURNISH THEIR ASSEMBLY PART
NUMBER.) ALL ITEMS LISTED IN THIS
GROUP ARE SERVICED BY DETROIT
DIESEL ALLISON DIVISION
18 5168878 * PUMP ASSY. (LESS PULLEY) (BENDIX .. ........ 1{1]1 RENEREEERE
NO. 372819)
1B 5173807 PUMP ASSY. (LESS PULLEY) (BENDIX .. ........ 1] EENEREEERERERE
NO. 2501020)
18 5168905 * PUMP ASSY. (LESS PULLEY) (BENDIX .. ........ 1
, NO. 373087)
1B 5109068 # PUMP ASSY. (LESS PULLEY) (BENDIX .. ........ 1
NO. 2501025)
1B 216283  BOLT, 7/16"-20X1 3/4” (12.9001) ... ......... 4alala|ala|alala]|a|a}a]las
103322  LOCKWASHER, 7/16" (12.9200)..... ......... 4lalalalalalalajalajala
1B 117050  NUT, 7/16"-20 HEX. (12.9120) .. ... ........... alalalala|lalalalala]a]la
* NOT SERVICED, USE SECOND PUMP
ASSY. SHOWN IN TYPE.
# OBSOLETE.
12.3006 - GASKET, VACUUM PUMP
18 3291011 GASKET............ e SRR R EREEERERER R E
12.3010 - PULLEY, VACUUM PUMP
1B 3291292 PULLEY, (1-GROOVE) 1" WIDE; 4" DIA. . . ........ IEEEEREERERERE
1B 51629656 PULLEY, (2-GROOVE) 1/2" WIDE; .. .. .......... 1 1)1
4" DIA, 1.61" O.ALL.
12.3020 - SUPPORT, VACUUM PUMP
1B 3224437 SUPPORT .. ..ot o, 1
18 3291291 SUPPORT ...........oov' oo, N I I T N A I 1
1B 3229254  SUPPORT ... ........ooon oo 1 1
179837  BOLT, 3/8"-16X3/4” (12.9001) . ... ........... alalalaflalala]la 4
9409079 BOLT, 3/8"-16X7/8” LOCK (12.9001) .. ........ 4 4|4
103321  LOCKWASHER, 3/8” (12.9200) .. ... .......... 4{alalalalalala 4
12.3040 - TUBE, VACUUM PUMP OIL SUPPLY
18 5121895 TUBE (DEV.L. 10.26") ... .......oovenren... 1
1B 5170483 TUBE(DEV.L. 11.06")............c.ooovoon.. 1 1 1 1
18 5167954 TUBE (DEV. L. 13 9/16").......ouvuvnennnnnn, 111 1
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 1 OF 12.3000A

oCT., 1977



RG L.

1B

1B
18

1B
1B
1B
18
1B
18

1B
1B

PAGE

OCT.,

MPC

PART

12.3040

2289944

5173442
225810

9432337
9409931
143342
141539

NUMBER ..

ENGINES
12.3000A VACUUM PUMP

- TUBE, VACUUM PUMP OIL SUPPLY
(CONT'D)

HOSE, FLEX. (3/16"X11 13/64") .. .. ..........
(7.4074)

TUBE (DEV. L. 10 1/4") ..o oo
ELBOW, 1/4” INV. FL. TUBE 90 DEG. .. .........
(PUMP) (12.9480)

ELBOW, 1/4” INV. FL. TUBE 90 DEG. .. .........
(BLOCK) (12.9480)

ELBOW, 1/4” INV. FL. TUBE (PUMP) . . . .........
(12.9480)

ELBOW, 1/4” INV. FL. TUBE 90 DEG. .. .........
(12.9480)

BUSHING, 1/4"X1/8" RED. PIPE . ... ...........
(12.9570)

12.3050 - TUBE, VACUUM PUMP OIL DRAIN

5167895 ## TUBE (DEV. L. 21 11/16") ... . ................

5167953
5174684
5174683
5126854
5121810

5108744
5199677
5131263
5120020
5121825
5173854
5199581

120284

9402826
225817

188947
225828
442343
5148791
105407
116524

142269
3291251

TUBE (DEV. L. 21 11/16") ..o
TUBE (DEV. L. 22 3/4") . .o\ e
TUBE (DEV. L. 22 3/4") ..o\
TUBE (DEV. L. 26.70") - oo oo oo
HOSE, FLEX. (1/2"X12 1/2°) .. ... e,
(12.4085)

HOSE, FLEX. (1/2°X23") ..o o oe oo
HOSE, BULK # 10X25° (16”L.) (12.8550) ........
TUBE (DEV. L. 18.10%) . . ...\ evee e
FITTING, HOSE (PUMP) (12.4085) . .. ...........
FITTING, HOSE (BLOCK) (12.4090) ... ..........
FITTING, HOSE . .. ..o e
FITTING, #10 HOSE (7/8"-18 INV. FL) .........
(12.8550)

ELBOW, 3/8"X1/4"-90 DEG. RED. . ... .........
(12.9600)

ELBOW, 3/8"X3/4" RED. (12.9600) ... .........
ELBOW, 7/16" INV. FL. TUBE 90 DEG. ..........
(PUMP AND BLOCK) (12.9480)

ELBOW, 1/2” INV. FL. TUBE (BLOCK) .. .........
(12.9480)

ELBOW, 1/2" INV. FL. TUBE 90 DEG. .. .........
(PUMP) (12.9480)

ELBOW, 5/8” TUBE, 1/2°P.T. (12.9480) ........
ELBOW, 5/8” TUBE, 3/4” P. T
NIPPLE, 1/4"X1 1/2" PIPE ... ... ..o ...
BUSHING, 1/2"X1/4" RED. PIPE
(12.9570)

BUSHING, 1/2"X3/8" RED. (12.9570) .. ........
CLIP, B/8" . e

2 OF 12.3000A

1977

DETROI'T DIESEL

..................... TYPES .\ oo
1, V6, |9, 127 12 3
1| (9] I|s
2! 2] 1] 2] ]3] |3
2| |e| [a] |s
1
1 1
IR EREREREE R R E
EEEEREREEERERERERE
1
2 2|2
EEEEEEEEREREEER R
1
1
111
1
1
1
vl 1] |
1
11 |
1
1
2 121 |2
2
1
1
2|2
221202 {1111 ]n
IR ERERE
1
1
1
IERERERERE
IREEEEEERE
IR E

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
12.3000A VACUUM PUMP

..................... TYPES ......... ... .
PART 1 6 9 2 2 3
LFIG L. NUMBER ...l NAME AND DESCRIPTION ......... 1 9 5
2 7 1 2 3 3
2 6 4 6
12.3050 - TUBE, VACUUM PUMP OIL DRAIN
(CONT'D)
100146 BOLT, 7/16"-14X1" (12.9001) .. ... ........... 1 1 1
103342 WASHER, 7/16" FLAT (129190) .... .......... 1 1 1
103322 LOCKWASHER, 7/16” (12.8200) ..... ......... 1 1 1
# OBSOLETE

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 3 OF 12.3000A

OCT., 1977



DETROIT DIESEL 71 MPC ENGINES
12.4000A AIR COMPRESSOR

..................... TYPES ....... ... ... ...
PART 1 3 5 8 1 1
CFIG...ONUMBER ... ... ... NAME AND DESCRIPTION ......... 0 2
2 4 6 9 1 1
1 3
12.4001 - COMPRESSOR ASSY. AIR
NOTE: SERVICE ON COMPONENT PARTS
OF AIR COMPRESSOR ASSY. IS
HANDLED BY BENDIX-WESTINGHOUSE.
(FURNISH THEIR ASSY. PART
NUMBER WHICH IS SHOWN IN THE CHART
ON PAGE 1). ALL ITEMS LISTED IN
THIS SECTION ARE SOLD BY DETROIT
DIESEL ALLISON.
2B 5167668 * COMPRESSORASSY. .......... ... ... ....... 11111
2B 5172060 * COMPRESSORASSY. .......... .. ... ...... 11111
2B 2103779 * COMPRESSOR ASSY. (INCLUDES STUD) .. ...... 11111
2A,2C 2051450 * COMPRESSORASSY. .......... .. ..civientn t11trypvp1
103195 STUD, 3/8"X1 7/16" (4.40560)................ 2122
2A 179866 BOLT, 7/16"-14X2" (12.8001) .. ... ........... LS U T T O O B
2B,9A 216283 BOLT, 7/16"-20X1 3/4” (12.9001) ... ......... 4 (41414|4]4
2A 186689 BOLT, 1/2"-13X2" (12.8001) . . ... ............ 21212121212
103342 WASHER, 7/16” FLAT {12.8190).... .......... N EEEEBEER
103343 WASHER, 1/2” FLAT (12.9190) . .... .......... 212 )|12)|212|2
103322 LOCKWASHER, 7/16” (12.8200)..... ......... 4|14(4](4|4]|4
2B,SA 117050 NUT, 7/16"-20 HEX. (12.8120) . ... ............ 414414 ;4]4
* ASSY. NOT SERVICED, REFER TO CHART
PAGE 1.

12.4005 - GASKET, AIR COMP. MTG.

2067767 4+ @ GASKET {6131939).........
708872 GASKET
3A 2070614 GASKET ....... ... .. iiiiiiiniininnana LN I T I O O O A
3 FURNISHED WITH AIR COMPRESSOR.
@ NOT SERVICED, USE NUMBER IN
PARENTHESES.

12.4010 - BRACKET, AIR COMP. MTG.

2B,SA 32292564 BRACKET ..............i i, 11111
2B,SA 3224437 BRACKET ................ ... .. i 1{1]1
179837 BOLT, 3/8"-16X3/4” (12.9001) .... ........... 4414|444

12.4015 - PULLEY, AIR COMPRESSOR

2B 3224463 * @ PULLEY (SINGLE GROOVE-1" WIDE, .. ........ A O T I R I R I
OFFSET HUB)
2B 5170754 & PULLEY (SINGLE GROOVE-1" WIDE)... ......... tl1]1

* THRU 3-3640, 4-6453, 6-14363
ON TYPES 1,2,3.

COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 1 OF 12.4000A
OCT., 1977



71 MPC ENGINES DETROIT DIESEL
12.4000A AIR COMPRESSOR

..................... TYPES ..o
PART 1 3 5 8 1 1
..FIG...NUMBER ............ NAME AND DESCRIPTION ......... 0 2
2 4 6 9 1 1
1 3
12.4015 - PULLEY, AIR COMPRESSOR
(CONT'D)
@ OBSOLETE
6-14364 ON TYPES 1, 2, 3.
& EFFECTIVE WITH 3-3641, 4-6454,
12.4020 - ADAPTOR, AIR COMPRESSOR
3A 5108441 ADAPTOR . .............o couiuininiinnnnin.. IERENERERE
2A 186725  BOLT, 1/2"-13X1 1/2" (12.9001) ... .......... 21222212
103323  LOCKWASHER, 1/2" (12.9200)..... .......... 21212222
12.4025 - GASKET, AIR COMPRESSOR ADAPTOR
3A 5117061 GASKET (1.5040) ... ........ oo, IEEEEEREN R
12.4037 - PLATE, AIR COMPRESSOR DRIVE
3A 5153533 + PLATE ASSY. (WITH SPACER) (1.7630). ........ EERENERERE
3A 5153449 = PLATE (1.7630) . . ... ......coorenennnnnnn. BEREREREEE
% 5153450 + SPACER (1.7630) .. ... ...... ..o, alalalajala
# 5177026 = SPACER (1.7630) .. ... ...... oo, alalalalala
% 5156942 + BOLT (1.7630) . ... .....ovvvvreniannnnnnnn. 4alalalalala
# 5176474 = BOLT (1.7630) . ... ..o ovvneeeeee e, 4alalajalalas
% 5151241 + LOCKWIRE (REQUIRED WITH DRILLED ... ....... 21212222
HEAD BOLT) (4.1550)
103321 = LOCKWASHER, 3/8” (12.9200)..... .......... 4 lalalala]a
% FIG. 9F OF 1.0000.
# FIG. 9H OF 1.0000.
+ THRU 3A-044, 4A-006, 6A-020,
12A-006.
= EFFECTIVE WITH 3A-045, 4A-007,
6A-021, 12A-007.
12.4040 - HUB, AIR COMPRESSOR
3A 2070612 HUB ............c0ooininia .. NN EEERENE
12.4050 - COUPLING, AIR COMPRESSOR DRIVE
3A 2070611 COUPLING ...........oouiiiian .. EREENENENE
12.4055 - RING, AIR COMPRESSOR DRIVE COUPLING
5160408 RING ...............o v, 1111 1]
PAGE 2 OF 12.4000A COPYRIGHT 1877 GENERAL MOTORS CORPORATION

OCT., 1977



DETROIT DIESEL

N S [C I

9A
9A
2A,2C
2A,2C

9A
2B

2B
2B

2B

2B
2B
2AC

12.4000A AIR COMPRESSOR

PART
NUMBER

12.4060 - RETAINER, AIR COMPRESSOR DRIVE
COUPLING RING

2070610

12.4065 - TUBE, AIR COMPRESSOR LUBE OIL

SUPPLY

5173442 TUBE(DEV. L. 10 1/8") . .. oo v v,

5159912 TUBE(DEV.L 113/8") .. ..o oo

5168056 TUBE (DEV.L. 25 5/16%) ....... ..o,

5168056 TUBE(DEV.L.243/4").... ... .0 0ovonri,

5151617 TEE (BLOCK) (4.1660) ... ..... ...............

9432337 ELBOW, 1/4” INV. FL. TUBE 90 DEG. . . .........
- 1/4” P.T. (12.9480)

125869  ELBOW, 1/4” INV. FL. TUBE 45 DEG. .. .........
(12.9480)

225815  ELBOW, 5/16" INV. FL. TUBE 9O DEG. . .........
(12.9480)

442322  CONNECTOR, 5/16" INV. FL.TUBE .............
(12.9460)

12.4070 - TUBE, AIR COMPRESSOR DRAIN

5172134 TUBE (DEV. L. 23")......oov oo,

116524 * BUSHING, 1/2"X1/4" RED. PIPE . . ... . .........
(12.9570)

142269  BUSHING, 1/2"X3/8” RED.PIPE . ... ...........
(12.9570)

225817 * ELBOW, 7/16" INV. FL. TUBE 90 DEG...........
(12.9480)

188947 @ ELBOW, 1/2" INV. FL. TUBE 90 DEG. .. .........
(BLOCK) (12.9480)

225828 @ ELBOW, 1/2" INV. FL. TUBE 90 DEG. .. .........

(COMPRESSOR) (12.9480)

* THRU 3-9823, 4-12233, 6-20870 ON
TYPES 1, 2 AND 3.

@ EFFECTIVE WITH 3-9824, 4-12234,
6-20871 ON TYPES 1, 2 AND 3.

12.4080 - CLIP, AIR COMPRESSOR LUBE OIL TUBE
3290573 CLIP (SUPPLY)

12.4085 - TUBE, AIR COMPRESSOR WATER INLET

5167852 TUBE (DEV. L. 125/16")...........ccovun....
5159911 * TUBE (DEV. L. 12 5/16") (5199575)
5168979 TUBE (DEV. L. 16 1/8")

COPYRIGHT 1977 GENERAL MOTORS CORPORATION

ENGINES

..................... TYPES ... ..
1 3 8 1 1
0 2
2 4 6 9 1 1
1 3
LN R A
11111
1{1]1
1111
11111
11111
21212)2(2]2
4 1111
11111
11111
11111
11111111111
1111
212(212}12)2
11111
1111
111411
1{1]1
1111
t{1]1
PAGE 3 OF 12.4000A

OCT., 1977



FIG L

2A

2A

2B

2B
2B
2B

2A
2B
2B
2B
2A
2B

2B

PAGE

oCT,,

ENGINES
12.4000A AIR COMPRESSOR

12.4085 - TUBE, AIR COMPRESSOR WATER INLET

(CONT'D)

5170675 @ HOSE (172" I.D.X6 1/2") .. oo

B168296 TEE ... ..ot e

31331563 CONNECTOR, HOSE ... .....oo' oo,

5164305 CLAMP, HOSE . .. ...\ i,

111316  ELBOW, 3/8” STREET 90 DEG. (12.9590) .......

193004  ELBOW, 3/B” INV. FL. TUBE 90 DEG. .. .........
(12.9480)

9432249 ELBOW, 3/8” INV. FL. TUBE 90 DEG., . .........
3/8* P.T. (12.9480)

225828  ELBOW, 172" INV.FL.TUBE . ..... ...ovovnnn..

90 DEG. (12.9480)

* NOT SERVICED, FABRICATE WITH BULK
HOSE SHOWN IN PARENTHESES AND
INCLUDE FITTINGS IN 12.8552.

@ STANDARD LENGTH; HOSE CUT TO
LENGTH SHOWN.

12.4090 - TUBE, AIR COMPRESSOR WATER OUTLET

5167849
5167851
5167850
3224529
3224531
3224551
5168054
5168046
5168050
5168049
5168053
5168047
5168052
5168501
225828

9432249
442340

*

TUBE (DEV. L. 31") . .. oooes e
TUBE (DEV. L. 32 1/2")..... .. ... ... ... ...,
TUBE (DEV. L. 35 3/4") ... ... oo,
TUBE (DEV. L. 317")......... ... .. ... 0
TUBE (DEV. L. 32 1/2") ... ... oo,

TUBE (DEV. L. 35 3/4") (5199575) .. ...........
TUBE (REAR) (DEV. L. 22 1/8") . ... ............
TUBE (FRONT) (DEV. L. 19").....
TUBE (FRONT) (DEV. L. 22 1/4") ... ... ........
TUBE (FRONT) (DEV. L. 30 1/2") ... oo vee ...
TUBE (REAR) (DEV. L. 34 3/8") . ... ............
TUBE (FRONT) (DEV. L. 19") ... ..
TUBE (FRONT) (DEV. L. 19").....
TUBE (FRONT) (DEV. L. 30 3/8") ... .......o....
ELBOW, 1/2" INV. FL. TUBE SO DEG. .. .........
(12.9480)

ELBOW, 3/8” INV. FL.TUBE 9O DEG. .. .........
(12.9480)

UNION, 1/2” INV. FL. TUBE (12.9475). .........
* NOT SERVICED, FABRICATE WITH BULK

HOSE SHOWN IN PARENTHESES AND

INCLUDE FITTINGS IN 12.8552.

12,4095 - CLIP, AIR COMPRESSOR WATER TUBE

3224539 CLIP (OUTLET TUBE)
CLIP (OUTLET TUBE)

5168001

4 OF 12.4000A

1977

DETROIT DIESEL

..................... TYPES .. ...
1 3 5 1 1
0 2
2 4 6 9 1 1
1 3
11 1)1
1111111171
11111
Tt 11
11111
1T]{1111111 (1
£ 1 T T T O O
2212

COPYRIGHT 1977 GENERAL MOTORS CORPORATION



DETROIT DIESEL 71 MPC ENGINES
12.4000A AIR COMPRESSOR

..................... TYPES ......... ... ... L
PART 1 2 2 2 2 3
..FIG ... NUMBER ............ NAME AND DESCRIPTION ......... 9 1 3 5 7 0
2 2 2 2 2
0 2 4 6 8
12.4001 - COMPRESSOR ASSY., AIR
NOTE: SERVICE ON COMPONENT PARTS
OF AIR COMPRESSOR ASSY. IS
HANDLED BY BENDIX-WESTINGHOUSE.
(FURNISH THEIR ASSY. PART
NUMBER WHICH IS SHOWN IN THE
CHART ON PAGE 1). ALL ITEMS LISTED
IN THIS SECTION ARE SOLD BY
DETROIT DIESEL ALLISON.
NPN COMPRESSOR ASSY. (CUSTOMER . .. ..
FURNISHED)
2B 5172060 * COMPRESSORASSY. .......... ... ... ..ot 1 1 1
2B 5172147 * COMPRESSORASSY. . ......... ... ... ..... 1 1
2B 5172630 * COMPRESSORASSY. . ......... ... . ... ..... 1
2B 5172148 * COMPRESSORASSY........... ... ... ... ... 1
2A 5173446 * COMPRESSORASSY........... ... ... ...... 1
2B,9A 5173937 * COMPRESSORASSY. ... ....... ... cvvinnnnn 1
2A 179862 BOLT, 7/16"-14X1 1/2" (12.9001) ... ......... 1
2B,9A 216283 BOLT, 7/16"-20X1 3/4” (129001} ... ......... 414 4|4 4141414
2A 186725 BOLT, 1/2"-13X1 1/2" (12.8001) ... .......... 4
103322 LOCKWASHER, 7/16" (12.9200)..... ......... 414 414 4144144
2B.9A 117050 NUT, 7/16"-20 HEX. (12.8120) . . ... .......... 1414 414 414144
* ASSY. NOT SERVICED, REFER TO
CHART PAGE 1.
12.4005 - GASKET, AIR COMP. MTG.
2067767 #+ @ GASKET (5131939) .. ....... ............. 1911 141 1111111
708872 GASKET ... e 1{1 141 11111
3A 2070614 GASKET ......... ... .0 i, 1
7 FURNISHED WITH AIR COMPRESSOR.
@ NOT SERVICED, USE NUMBER IN
PARENTHESES.
12.4010 - BRACKET, AIR COMP. MTG.
2B,9A 3229254 BRACKET .............c0 i, 11 1{11111
2B,9A 3224437 BRACKET ............. .. .. o iiiiiivnn. 1] 1
179837 BOLT, 3/8"-16X3/4" (129001) .... ........... 414 4| 4 414144
12.4015 - PULLEY, AIR COMPRESSOR
2B 5170754 PULLEY (SINGLE GROOVE-1" WIDE} ... ......... 111 111 L I R O
12.4020 - ADAPTOR, AIR COMPRESSOR
3A 5108441 ADAPTOR .........i.iitt vt 1
COPYRIGHT 1977 GENERAL MOTORS CORPORATION PAGE 5 OF 12.4000A

OCT., 1977



